X CEERRIIC S

HASZERBHRAICBEDTRICHEBEL TSIV,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

InfernolG I .

RACE SPEC

Oresizms — — (7

¢
g€

Inferno GT2 Race Spec readyset (with Syncro KT-331P)

*VFF Y AHAE
MAINTENANCE MANUAL

&y rvosnc

,
S

v

1.8 Scale Radio Controlled .25 Engine Powered 4WD Touring Car

ﬂMaaquank

-

OFKFSHEILTIBICHBLTHDET, AT FVRAP/—Y DTHDIRIC

SEICLTLEET W, XU TFY AP TORENGAIE. HELKS
DERFEED U < [FU 1 —HREL TEBVWEDE L0,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.

\
@AY TFYRVN—YIT DB, EAPERERES SBNKS

ICREMITTLREEW,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

KKyOSHD

HE FINEST RADIO CONTROL MODELS

J
HERBROD, FERAEELZET2HENH DX, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZEIRIATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No. 33019

© Copyright 2021 KYOSHO CORPORATION /2 4B W dr 8 i 5
33019-MMO1



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 :Iﬂﬁ IMPORTANT: Maniez les outils avec prudence!

u I utifi . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

WY TICRERIE f ERTZTEOMBWICIE. +2EBLTIERWL,

FYMA>TWSIR —iRIGTR 77—
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehér
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS

WAL >F (1.5mm, 2mm, 2.5mm, 3mm) B+RS/— (K B ) W FEEEER 0
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm) Phillips screwdrivers (sizes: L, M, S) Instant Glue / Sekundenkleber Iw
Sechskantschlissel (1.5mm, 2mm, 2.5mm, 3mm) Kreuzschlitzschraubendreher Colle cyanoacrylate / Pegamento instantaneo 5
Clé allen (1.5mm, 2mm, 2.5mm, 3mm) Tournevis cruciforme
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm) Destornilladores Phillips WBx>Ov @

Screw Cement
1 5mm Ejm 3 ) Schraubensicherung
Frein filet
2mm WSUARYF CUCE Fijatornillos B }
2.5mm Needle Nose Pliers Scissors
Flachzange Schere No.96178B
3mm Pinces plates Ciseaux Oy 7%~ (F5&E/10cc)

Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

B+FLYF (K) Alicates de punta fina Tijera
Cross Wrench (big)

Kreuzschlussel (groB)
Clé en croix (grande)

Llave de cruz (Grande) n :_‘7 IN— No.36219 / 36219P
Wire Cutters SPHFATITYIY—T—
Seitenschneider Whyy—F17 SP KNIFE EDGE REAMER
Pince coupante Sharp Hobby Knife REIBAHLE

Alicate cortacables ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

Scharfes Bastelmesser
Cutter
Cuchilla de Hobby

WRA—I)LLYF
Wheel Wrench
Felgenschluessel m:

Clégdémonte pneus @:u = [T 7777777 D]

Llave de ruedas H] "B

9]
\

IQYESHE

Awl TAMIARET, BE ~15mmORBIFNTESZTETT,
Spitzahle No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
Poingon UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Punzén Lécher, einfach und sauber!

- Un must! Permet de faire des trous de 1 ~ 15mm sans
6:1 ) effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.
eecccccccccccccccccccccccccccccccccnns

I THIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTRDZ EITERLTLIEE WL,

- - N - rr
O OHEEEE Fh. WELERT 5. ;\\\\\\\\\m g;’ch‘;g‘
@y NORBEREN DB, M X \
A © e AN
WMH—RE. REHBDEUES, BEWKHOD TS | Bon
IRFERE NN, Mk T —H— 1A% =, £ TTER ‘ Correcto
<IEEW,
O\ BBRAOT LY A XEMEZBNL S ICT 2o /
RzeSZEICLUTHEDBUBNSHEITS, Wrong
@TPERE DB EEIE - - - Falsch
Bz HHE THBBIBEESNBET TN .
BWH TR, > Mauvais
LU, BRAERT2ETHOBE L Mal
EADBENMGLSBEDET,
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Si jamais il y a des piéces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a

ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.

Ihres Modelle_s. ) @Compruebe la conformidad de todas las piezas.
®Uberprifen Sie den Verpackungsinhalt. Si faltara alguna pieza, contacte con la tienda donde lo adquirio.

Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in lhrem Land.
@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht Uiberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EXAPIWIE@EDEL < A> TWEY,

KREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTELIS D XTDOTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthélt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@D Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\l\\\\\\\\\\\\\\\\\\\\\\! ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\“- : WJ 3mm 3

‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm S E R Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vi P 3x1omm Casquillo Metélico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm '

HSER £y hER — [ )IIIIIIMIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: 5
FARED RN 9 ( 5488 Example )

How to read the instruction manual:

P COEETHEN TR B L ZEDHH,
N O LR, RIR. FERE
TRy FPROERIE. EREEBRV\WTEF—

No.MMfFFonTWwEd, ART/I\—V%E
AT B EEF—No.ZSBL T LI,

EBAEATRE DY —IDMEASINT

WET, Y—7ITFR L THEIZTEAED
TLES W, Y=V DFHEIE. &=
DFIEHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K ANRY Y 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

(@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illust-ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numeéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el nUmero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII TRID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

Symbols used throughout the instruction manual, comprise:

ﬂ SEEEICEDNTVEY—Y

ERUTHEIITS.

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EARU &L SICHEIZITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

\

AEY2LSICHILIT S,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Aseglrese que la pieza se mueve suavemente.

, PRSI TEET . ik, @ ESOIBICHEIZT %,
Apply instant glue (CA glue, super glue). Temporarily tighten. :@ Assemble in the specified order.
) CA Verwenden Sie Sekundenkleber. Vorlaufig festziehen. ©) In der angegebenen Reihenfolge zusammenbauen.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

RAZHY KT %,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez I'exces.

Corte el sobrante.

Vissez temporairement.
Apriete de manera provisional.

XYOYIHIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

TR ZED, [CIzhvy b33, RE,

Apply grease. Cut off shaded portion. True-to-scale diagram.
Fetten. Schneiden Sie die schraffierten Flachen heraus. MaBstabsgetreue Darstellung.
Graissez. Coupez la partie grisée. lllustration a I'échelle.

Aplicar grasa.

E N @ 5] BN

Corte la zona oscurecida.

BFBA Fo 2mmON%ZH T3 () o
Must be purchased separately! Drill holes with the specified diameter.
Das Teil ist nicht im Bausatz enthalten! 2mm Bohren Sie Lécher im angegebenen @.

Doit étre acheté séparément!
Debe comprarse por separado.

Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

Dibujo a tamafo real.




1 7 7 %% / Differential / Gear Differential
Différentiel / Diferencial *

(Z7ay ~/UYH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

Zavk/UvHA
For front and rear
vorn & hinten

Pour l'avant et l'arriere
Delantero y Trasero

N
4x4mm v hEX 4 x10mm L
Set Screw Shim
Gewindestift Unterlegscheibe
Vis BTR 4x4mm Rondelle de callage . .
Prisionero 4x4mm Arandela (®8x16x5mm RF Yy
mﬂﬂ ————————————————————————— 2 @ 77777777777777777777 8 Ball Bearing
Kugellager
®6mm 0> Roulements a billes
O-ring @25x12.8mm ¥+ 7k Rodamiento
O-Ring Shaft
Joint thorique Welle
Junta Toérica Axe 2.5x12.8mm
O ———————————————————— 2 Eje 2.5x12.8mm
L e 2 Y,
77 %% / Differential / Gear Differential | [OM 7avk/UYHE
2 Différentiel / Diferencial P2 X2 For front and rear
©) vorn & hinten

@ (zavk/Uvm)
(For front and rear)
(vorn & hinten)
(
(

8x16x5mm X7 Y >y
@ Delantero y Trasero)

Pour l'avant et I'arriére)

/ FIAAI
Diff. Qil
Differential-Oel
Huile de différentiel
Aceite diferenciales

(ZEY K /YUYHA)
(For front and rear)
(vorn & hinten)

(Pour I'avant et l'arriére)
(

Delantero y Trasero)

Pour l'avant et l'arriére
Delantero y Trasero

No.SIL100000
Ay k17

Front / Vorne /
Avant / Delanteros

No.SIL4000
U

Rear / Hinten /
Arriere / Traseros

3x12mm

Ball Bearing
Kugellager 3x12mm
Roulements a billes  (2)25x 12.8mm ¥+ 7 ~ 3x12mm ¥ S ER ®6mm OU>s
Rodamiento Shaft F/H Screw O-ring
Welle SK Schraube O-Ring
Axe 2.5x12.8mm Vis F/H 3x12mm Joint thorique
ffffffff 2 Eje 2.5x12.8mm Tornillo 3x12mm F/H Junta Toérica
I B 2 Dmmm ffffffffffffffffff s @ P 2
2ty MEIZTS (B), B =5 DIEICHEII TS, X billl- YN TIREED,
Assemble as many times as specified. Bl Assemble in the specified order. Must be purchased separately! Apply grease.
Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Fetten.
Assemblez aussi souvent quindiqué. Assemblez dans I'ordre indiqué. Doit étre acheté séparément! Graissez.

Repita las veces sefialadas.

Realice el montaje en el orden indicado.

Debe comprarse por separado.

Aplicar grasa.

5




)77 Rw & X / Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

> W EEZ T,
Ny o Zva
ZHRT 2,
Adjust the backlash
with the shims.
Zahnflankenspiel mit
Distanzscheiben justieren
Ajuster l'entre-dents
avec les rondelles. QQ
Ajuste la holgura con
las arandelas.

4x20mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm

YrF7

Rear Differential

Hintere Gear Differential
Différentiel Arriére
Diferencial Trasera

Tornillo 4x20mm TP F/H

| s

Ball Bearing

) Kugellager
4x25mm TP ZEX Rog|em%nts
TP F/H Screw Rodamiento

SK Treibschraube
Vis TP F/H 4x25mm
Tornillo 4x25mm TP F/H

e 2

B)8x16x5mm X7 YV

@
2.6x8mm
abilles 13x 16 x 0.5mm ¥ s (B Thick) 2.6x8mm TP I EX
13x 16 x 0.3mm ¥ A (& Thin) TP F/H Screw

SK Treibschraube
Vis TP F/H 2.6x8mm

Tornillo 2.6x8mm TP F/H
W ,,,,,,,,,,,,,,,,,,,,,, 4

Shim
Unterlegscheibe
Rondelle de callage
Arandela

)47 £17/R v & X / Rear Gearbox / Hintere Getriebegehause
Carter de différentiel arriere / Caja de transmision Trasera

> ESRHEICEY NERZERBET %,
Firmly tighten the set screws onto the flat spots.

4x10mm EX

Screw
I

LK Schraube
Vis 4x10mm
Tornillo 4x10mm
4 x 15mm TPE X
TP Screw
LK Treibschr
Vis TP 4x15mm
Tornillo 4x15mm TP
[ S— 2
OPEEPAPPAM
Joint Cup (L)

Ziehen Sie die Gewindestifte auf die ab-geflachten
Flachen fest.

Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente en las partes
planas del eje.

4x10mm

Getriebeausgang (L)
Noix de cardan (Longue)
Vaso Salida Palier (L)

5x4mm v hEX
Set Screw
Gewindestift

Vis BTR 5x4mm
Prisionero 5x4mm

- |
4x15mm
W 75 DIEICHEII TS, TIREED, XAV I HZED,
Bl Assemble in the specified order. Apply grease. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.

Realice el montaje en el orden indicado.

Aplicar grasa. Aplique liquido fijatornillos.




5 2+ ~— / Chassis / Das Chassis
Chassis / Chasis

4x15mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

[[ Tornillo 4x15mm TP F/H
,,,,,,,,,,,,,,, 4

4x15mm

4x15mm

Carter de différentiel avant / Caja de transmision Delantera ©)

E 7HY hFVRw o Z /Front Gearbox / Vorderes Getriebegehduse| [OM

JOYhT7

Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantera

> W EEZ T,
Ny T Zva
ZIRT B, ’@
Adjust the backlash

with the shims.
Zahnflankenspiel mit Q
Distanzscheiben justieren @

Ajuster I'entre-dents
avec les rondelles.
Ajuste la holgura con

las arandelas.

4 x 20mm TPE'X 2.6x8mm TPHZEX
TP Screw TP F/H Screw 2.6x8mm
LK Treibschr SK Treibschraube
Vis TP 4x20mm Vis TP F/H 2.6x8mm
Tornillo 4x20mm TP Tornillo 2.6x8mm TP FH @8 16 x5mm KPS
ﬂ‘\\\‘\\\\\‘\\‘\\‘\\‘\\‘\\‘\\‘\\“ 2 DW 4 Ball Bearing
4x20mm TPHSER 13 x 16 x 0.5mm < /s (B Thick) Egﬁiﬁ%ﬁ;s 2 billes
TP F/H Screw 13x16x0.3mm L (& Thin) Rodamiento
SK Treibschraube Shim
Vis TP F/H 4x20mm Unterlegscheibe
Tomnillo 4x20mm TP F/H Rondelle de callage <::> ,,,,,, >
Arandela
ffffffffff 2
N 25 DIEICHE T 5. SYREERD,
Bl Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.
Realice el montaje en el orden indicado. Aplicar grasa.




7 70Oy hF£v7/Rw o X /Front Gearbox / Vorderes Getriebegehéuse
Carter de différentiel avant / Caja de transmision Delantera

> ES5AHEICEY NEXZEET %,
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

4x20mm 4x20mm
5x4mm v hEX 4x20mm TPHSEZR OPEEPAY:LPAN
Set Screw TP F/H Screw Joint Cup (L)
Gewindestift SK Treibschraube Getriebeausgang (L)
Vis BTR 5x4mm Vis TP F/H 4x20mm Noix de cardan (Longue)
Prisionero 5x4mm Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

i —— S %

>+ >— / Chassis / Das Chassis
Chassis / Chasis

4x15mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

' =
_ \
Tornillo 4x15mm TP F/H 4x15mm
[meﬂ fffffffffffffff 2 4x15mm x%

X¥OvIHZEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




2AE—RKXZ v 3 /2 Speed Transmission / 2-Gang-Getriebe
Boite de vitesse / Cambio 2 velocidades

2.6x12mm ¥+ v 7ER Q 2.6x4mm
Cap Screw 2.6x12mm
Inbusschraube
Vis
Tornillo allen
fffff 2
26x4mm Y EX
F/H Screw
SK Schraube

Vis F/H 2.6x4mm

Tornillo 2.6x4mm F/H
Mm ,,,,,,,,,,,,,,,, 3

3x6mm EX
Screw
LK Schraube
Vis 3x6mm

Tornillo 3x6mm
| -+ 4

5mm a—>—

Roller
Roller
Bille
Casquillo 26x3x55mm 75—
Collar
@ |:| ””””” 2 Gleitlager
Bague 2.6mm# v v 7’l:"1%’;@7:| F—ILBHRBETUHFDS
@D 6x10x3mm~T YL Casquillo 3&1/2EED B8 3,
Ball Bearing O |:| ********** 2 Tighten 2.6mm Cap Screw to @ Collar till the screw stops, and unscrew
Kugellager 3 and 1/2 turns, then please set up according to the track condition.

Roulements a billes ERRATY Y Ziehen Sie die 2,6-mm-Kopfschraube bis zum Anschlag am Kragen
Rodamiento 2 Speed Spring an und Iésen Sie sie mit 3 und 1/2 Umdrehungen. Richten Sie sie dann
Feder entsprechend dem Zustand der Schiene ein.

Ressort Serrez la vis d'assemblage de 2,6 mm sur le collier @ jusqu'a ce que la

@ ,,,,,, 2 Muelle vis s'arréte et dévissez de 3 tours et 1/2 tours, puis installez en fonction
de |'état de la piste.

Q 2.6x12mm Apriete el tonillo de cabeza de 2,6 mm al collar 69) hasta que el tonillo

,,,,,,,,,,,,, 2
M se detenga, y desatornille 3 vueltas y 1/2, luego configure de acuerdo
con las condiciones de la pista.

1 2AE—RKRXZ v 3> /2 Speed Transmission / 2-Gang-Getriebe = 0
H : H : Long Lang Short  Kurz
Boite de vitesse / Cambio 2 velocidades Longue Largo  Gourte Corto

4x4mm £y hEX

Set Serew (Bsxtexsmm ~FUvs  @)exi2ximm Tysr— ®\® ,_' — ‘_l @® 54nm

: y Ball Bearing Washer Vs
Gewindestift
Vis BTR 4x4mm Kugellager Scheibe &)
Prisionero 4x4mm Roulements a billes Rondelle 6x12x1mm
m ,,,,,,,,,,,,,,,, Rodamiento Arandela 6x12x1mm

1
e 4x4mm
5x4mm v hEX
SetSerew ([ WV | \VL\ /) )|l 1
Gewindestift
Vis BTR 5x4mm o
2 D

€6 x 10x5mm H5—
Collar /(3 <
Gleitlager
Bague
Casquillo @ Sxdmm
1 EoSREICEY NEREEET %,
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.
<YINIAZIVTDRE > K YTRNGA IV BBERE2KEIGEIED S,
< ADJUSTMENT OF THE GEAR SHIFT TIMING > Adjust the shift timing by loosening or tightening both sides of 2.6x12mm cap screws equally.

Stellen Sie das Anderungstiming ein durch das Lockern oder das Verschéarfen von beid Seiten von 2.6x12mm Mitzenschrauben gleich.
Ajustez le réglage du changement en défaisant ou serrant les deux cotés de 2.6x12mm casquette visse également.
Ajuste el cambio que cronometra soltando o apretando ambos lados de 2.6x12mm tornillos de la gorra igualmente.

< Das 3-Gang-Getriebe >
< REGLAGE DE LA BOITE DE VITESSE >
< AJUSTE DEL CAMBIO >

DIV DRERIS. REDTH ALY F (2mm)

BFIYIVZEIEHTITHRO>TIEE W, Hex Wrench (2mm) YINIAZIVTHEL RS,
For reasons of safety, do not perform Sechskantschlissel (2mm) Shift timing becomes slower.
adjustments while the engine is running! Clé Hexagonale (2mm) Schaltpunkt spaeter
Llave Allen (2mm) Temps de passage plus tard.

Einstellungen nur bei stehendem Motor
vornehmen, Verletzungsgefahr!

Pour votre sécurité, n'effectuer aucun
réglage lorsque le moteur fonctionne !

Por razones de seguridad no realice ningtin
ajuste mientras el motor esté funcionando.

Cambia mas lentamente
VIRNIAZIVINEL D,
Shift timing becomes quicker.
@ Schaltpunkt frueher
Temps de passage plus t6t.
Cambia mas rapidamente

M 2S5 DIEICHI TS, / Assemble in the specified order. / In der angegebenen Reihenfolge zusammenbauen. Jfed *>'0v V%25, / Apply threadlocker (screw cement).
Bl Assemblez dans l'ordre indiqué. / Realice el montaje en el orden indicado. k] Verwenden Sie Schraubensicherungslack. / Appliquer du frein filet. / Aplique liquido fijatornillos.

9




Y& —FRvy ¥ X/ Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja central

AL S DA ORL )
Brake Caliper (Rear)
Bremssattel (Hinten)
Plaquette de frein (Arriere)
Zapata freno (Trasero)

3x12mm

TL—FFpU/—
Brake Caliper
Bremssattel
Plaquette de frein
Zapata freno

ffffffffff 3
TL—F/Xy R (B)
Brake Pad (Black) 2ZAF—R3Ivy gy
Brem_sbelag . . . 2 Speed Transmission
Garniture de frein (Noire) 3x12mm EX 2-Gang-Getriebe
Zapata freno (Negra) Screw Boite de vitesse

LK Schraube . .
2 vel
O O) Vis 3x12mm Cambio 2 velocidades
Tornillo 3x12mm
«I||||||||||||||||||||||| ffffffffffffffff 4 0 10mm

ffffffffff 4

lssalosu

approx. 7mm
ca. 7mm
environ 7mm

©
O #7mm
(©

5 aprox. 7mm

3x12mm

Y5 —F¥Rw o X/ Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

4x1

5mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H &) 95mm (53.)

(
(
(
(
(

4x15mm 4x15mm

0 10 20 30 40 50

@6 114mm (E W)
(
(
(
(

60 70 80 90 100 110  120mm

2 EEUTHIL TSR, / Pay close attention here! /
=8 \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

10



1 3 >+ >— / Chassis / Das Chassis
Chassis / Chasis

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
<§(§<§<§m ,,,,,,,,,,,,,,,,,,,, 1

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂ&\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“- 7777777777

Support amortisseurs arriere / Soporte amortiguadores trasero

Y445 > J{—ZT— /Rear Shock Stay / Hintere Dampferbriicke

:IENWAN

Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.

Aguijeros a utilizar

4x10mm EX
Screw
LK Schraube
Vis 4x10mm
Tornillo 4x10mm

(-

3x12mm TPE X
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
ﬂu\\\\\\\\\\\\\\\\\\\\\\m ——————————————

@7.8mm EEfR—)L  3x10mmFr v TER

Flange Ball Cap Screw
Kugel m. Bund Inbusschraube
Boule épaulée Vis

Rétula biselada Tornillo allen
- > Emm

= ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

11




Y=Ll > ROT—% 34

Y X2 3> /Rear Suspension / Hintere Aufhangung

I
I

i = i¢ ! For Right Marked “R”

Suspensmn arriere / Suspensmn Trasera : Rechts R linke markiert

! Drolte Marqué “R”

‘ﬁfulfﬂ > Lo 7_“7,, : Derecha "R" derecha
h Marked “L |
Links L links markiert |
Gauche Marqué “L” N

Izquierda "L" derecha .

©)

e N
O M\ . i > EETER
<) Top Oben For adjusting the
Haut Parte superior  ground clearance.
o Zur Justierung der
5x4mm o Bodenfreiheit.
g Réglage de la garde
4x12mm £y hER * 3mm gy sol.
Set Screw Bott i Para ajustar la altura.
Gewindestift B° om ;” ‘f”. o
Vis BTR 4x12mm as arte inferior
Prisionero 4x12mm N /
1 R z
5x4mm vy hEX
Set Screw
Gewindestift L . .
Vis BTR 5x4mm  ©03x8x5mm 75/h5—  (5)8x16x5mm XF YUY @3 x46mm 2V YU 1—E> 0 10mm
Prisionero 5x4mm Plastic Collar Ball Bearing Screw Pin
mm 7777777777777777777777777 5 Kunststofflager Kugellager Schraubachse
Entretoise plastique Roulements a billes Vis
26x17mm ¥+ 7 ~ Casquillo Plastico Rodamiento Tornillo Pasador
Shaft iy
wele (O )| |7 2 s\ | T = 2
Axe 2.6x17mm  — —— At NN | 4
Eje 2.6x17mm
— 2 Wﬂ
1 6 'V AR 3> /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera
SR
®W4x78mm 75>I¥v Tk For Right
Flange Shaft Flanschwelle Rechts
Axe épaulé Eje con pestafia Drolte

Derecha
| ) ,

@4 x10x 6mm A kv /<—
Stopper
Stellring
Bague d’arrét

3x3mm Y hER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

nm ,,,,,,,,,,,,,,,,,,,,,,,,,,
ERIA
For Left
Links
Gauche
Izquierda O
O 25 DIRICHAII T2, / V ERERU&SICHEITS, /
omll Assemble in the specified order. / In der angegebenen Reihenfolge zusammenbauen.

Assemble left and right sides the same way. / Bauen Sie eine linke und eine rechte Seite.
Assemblez dans I'ordre indiqué. / Realice el montaje en el orden indicado. Assemblez le c6té gauche comme le c6té droit. / Realice el montaje de igual forma en ambos lados.

12




A7 A>3 [ Rear Suspension / Hintere Aufhédngung

Suspension arriere / Suspension Trasera

G)5x38mm 7Y v AMOYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

@)7.8mm R—JLT> R
Ball End
Kugelpfanne
Chape
Rétula

0 10 20mm

#917.5mm
approx. 17.5mm
ca. 17.5mm

environ 17.5mm
aprox. 17.5mm

> IVDHDZANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le cbté avec le déport est le pas inversé.
El lado con la muesca es el lado con
rosca inversa.

|isasdissabisssdunl N

1 8 A A>3 /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

7.8mm V/FHR—IL

@®3x25mm A7 J1—EY

Screw Pin Ball
Schraubachse Kugel
Vis Rotule 7.8mm

Tornillo Pasador

-

I:O:I Rotula 7.8mm
,,,,,,,,,,,,,,,,,,,,, 2

Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar.

N

W %S DIBICHEIT 2,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

% EARU LS ICHEILTS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

= ERL THITS.
=l Pay close attention here!

Attention! Avis important!
Preste atencion.

Vorsicht! Wichtiger Hinweis!

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration & 'échelle.
Dibujo a tamafio real.

2 2ty MBI T (f1) .
Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

13




70 N5 )\—27— /Front Shock Stay / Vordere Déampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

4x10mm

3x12mm TPEX 4x10mm EX
TP Screw Screw
LK Treibschr LK Schraube 3x12mm
Vis TP 3x12mm Vis 4x10mm
Torillo 3x12mm TP Tornillo 4x10mm axtomm 4x10mm
i 2 @mmm ,,,,,,,,,,,,,,,,,, >
20 70y K ANRY 2 3> /Front Suspension / Vordere Aufhangung ®\@
Suspension avant / Suspension Delantera ~
4x10mm /@

[ Fapillss
For Right > ROT—2
4x10mm FvvTER Rechts Marked “R”
Cap Screw Drolte R links markiert
Inbusschraube Derecha Marqué “R”
Vis "R" derecha

Tornillo allen

[Efmmm

(B)8x16x5mm X7 UV
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

5x4mm )
fffffff 4 ‘f< ST T T e e e e m e m e m e — e — i —
.. @LERIA
/Q d For Left
6H2.6x17mm ¥+ 7k ® : Links
Shaft | Gauche
Welle ! Izquierda
Axe 2.6x17mm :
Eje 2.6x17mm | »:\—A@Zgi“
— arke
— Y INNZ— : : .
2 Zn:cilébCoEar : L links markiert
5x4mm v hEXR Lager | Marqué “L”
Set S_crew_ Bague épaulée de fusée : L" derecha
Gewindestift Casquillo !
Vis BTR 5x4mm |
Prisionero 5x4mm [H ,,,,,,,,,, 4 !
,,,,,,,,,,,,,,,,,,,,,,,,, 2 |
[ |
|

EERU LS ITHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

BW 755 DIEICHEII T 5o

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

5

L4

xIOvIHERD,
Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

14




70y Y AXRY 2 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

3x3mm v hEX
Set Screw
Gewindestift

G
For Right

Vis BTR 3x3mm Rechts
Prisionero 3x3mm | Drolte
) 2 | Derecha

4x12mm v hEZR
Set Screw
Gewindestift
Vis BTR 4x12mm
Prisionero 4x12mm

@M3x40mm R Y 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

|

ERIA
For Left
Links
Gauche
Izquierda

Axe épaulé Eje con pestana

2 U )

Prisionero

-

ffffffffff 2
@4 x 10 x 6mm Z kv /{— > S
Stopper - For adjusting the
Stellring ®Wax78mm 7YV v Tk
Bague d’arrét Flange Shaft Flanschwelle Zur Justierung der

Bodenfreiheit.
Réglage de la

garde au sol.
PAra ajustar la altura.

Lt/ Top/Oben
Haut / Parte superior

ground clearance. =

T / Bottom / Unten
Bas / Parte inferior

70y hYANRY Y 3 /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera

(76 6.8mm VY /\R—)L
Ball Kugel
Rotule 6.8mm  Roétula 6.8mm

P VDHZIANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde
Le c6té avec le déport est le pas inversé.
Lado con rosca inversa.

76.8mm R—JLTV R
Ball End Kugelpfanne
Chape Roétula

@)5x24mm 7 v A RO YR
Adjust Rod  Gestaenge
Biellette réglable Tirante ajustable

T

0 10 20mm

6mm
approx. 6mm
ca. 6mm

environ 6mm
aprox. 6mm

70OY hFARY Y 3/ Front Suspension
Vordere Authéngung / Suspension avant / Suspension Delantera
0N

@’@

@3 x25mm oY 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i —

@3 x40mm R U 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

|

EARU LS ICHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

BN 25 DIEICHEI T %,

B Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

2 ERUTHITSM.
= Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Lg X2

2ty MEIZ TS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

15




Pare-choc / Parachoques Screw TP F/H Screw

RK Schraube SK Treibschraube

Vis 4x35mm Vis TP F/H 4x20mm
Tornillo 4x35mm Tornillo 4x20mm TP F/H

@\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\l [D%“W ,,,,,,,,,, 2
ffffffffff 2

JX>/JX— / Bumper / StoBstange 4 x35mm EX 4 x20mm TP S EXR

3x10mm TP S EXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

|
1
el
|

5}
4x20mm \_g

3x10mm

» N . . . s \
25 Y& —F ¥Ry T X/ Center Gearbox / Die mittlere Getriebegehause > = (CEE,
Carter de différentiel central / Caja central .3 Note the direction.

Einbaurichtung beachten.
Notez le sens.
Fljarse en el dibujo.

Set Screw

Gewindestift \9 @ @ X

Vis BTR 3x3mm D g SMA Pl
Prisionero 3x3mm ‘ ) Outside Inside

3x3mm v hEXR 3x3mm

Aussenseite Innenseite

[Im 77777777777777777777777777 2 ‘ A
. -7 Extérieur B Intérieur
3x8mm £ 3x10mm Exterior Interior
Screw 3x10mm \?

LK Schraube
Vis 3x8mm @ <

ﬂm o Tornillo 3x8mm NGE | @
‘ ,,,,,,,,,,,,,,,,,,,, 1 - @5
";’ Ez‘{ CD) »E0nbD%EER,

3x10mm TPEX

1 Use thick one.
TP Screw ' 3x8mm o e
LK Treibschr J] Q icke beachten!
Vis TP Sx10mm & = C———""X Utiliser I'entretoise épaisse.
U Utilizar el grueso.

Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\w —————————————————— 4

(2 JER U THII TS,
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

16




26 A7 7> | Steering / Lenkung

Direction / Direccion

@5.8mm EOR—)L (3R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Roétula 5.8mm (Plateado)

O 1

=W

@6 x 10mm X% )L

Metal Bushing 4x10mm EX

Lager Screw

Bague Métal 6x10mm LK Schraube
Vis 4x10mm

Casquillo Metalico 6x10mm )
Tornillo 4x10mm

3x10mm T vy —
WRTFTFUYTHhTF—

/ Washer

Steering Collar Scheibe

Lager _ Rondelle 3x10mm
Entretoise

Arandela 3x10mm
Casquillo direccion

Ao
3mm FAOVF vk [ Aadd

Steering Pin
Nylon Nut Lenkungsstift
Kunststoffmutter Axe Direction
Ecrou nylon

Hexéagono direccion

2Q|in.......}

Tuerca Nylon

i

@

> [ = (TER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

3x10mm

AT 7)Y | Steering
Lenkung / Direction / Direccién

4x10mm

4x10mm TPE X
TP Screw
LK Treibschr
Vis TP 4x10mm

Tornillo 4x10mm TP
ﬂ\\\\\\\\\\\\\\‘m —————————— 2

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
[ - :
3x10mm TPEZR

TP Screw

LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| o - 1

4x10mm HZER
F/H Screw
SK Schraube
Vis F/H 4x10mm

Tornillo 4x10mm F/H
| ,,,,,,,,,,,, 2

4x10mm(TP)

S

g\3x10mm(TF> F/H)
N
& E\‘E

> RIEHDEZREHNL TES,
Remove these screws and
retighten after installing .
Schrauben entfernen und nach
Montage von wieder festziehen.
Retirer ces vis et les revisser
aprés avoir installer .
Afloje estos tornillos y apretarlos
después de instalar €19

e N
> [ ER,
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.
W
Long
L) Lang
Longue g5,
Largo  ghort
\ Kurz
Courte
Corto
\ J

4x10mm(F/H)

= FRUTHEILZI TS, RiE&,

X¥OYIHZERS,

=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

17




A7 7 ') | Steering
Lenkung / Direction / Direccion

Ball End (L)
Kugelpfanne (L)
Chape (L)
Rétula (L)

|

@b 4 x 40mm 7Y v A hOR

Adjust Rod Gestaenge
Biellette réglable  Tirante ajustable

(UL

@]

U0

p
3x16mm I EX 59 E
F/H Screw =)
SK Schraube < : "5’) X
Vis F/H 3x16mm P
Tornillo 3x16mm F/H F—P‘ @ @
,,,,,,, ; ©
DUIIHIHHIIHIHIHIHHI] 4 h24smm/ O b B0B AR,
amm 4O Fy k approx. 24.5mm / ca. 24.5mm # > »~ The side with the step is a reverse screw.
Nvion Nut environ 24.5mm / aprox. 24.5mm Die markierte Seite hat ein Linksgewinde.
ylon Nu 0 10 20 30mm Le coté avec le déport est le pas inversé.
Eunststo]‘fmutter 69) Lado con rosca inversa.
crou nylon VRS TRA FRRRAARRAN FRRRARRAR
Tuerca Nylon ~
A\ 3mm (FrAYF v k)
”””””” 2 (Nylon Nut)
S —h5— (Kunststoffmutter)
Tapered Collar é'lE'Scrac;zanﬂolz)n)
Scheibe, konisch y
Rondelle incurvée
Arandela biselada
O
(69 6.8mm R—JL
Ball Kugel
Rotule Rétula
O
3mm  Fvh
Nut Mutter B
Ecrou Tuerca 3mm Holes for mounting.
AN Diese Bohrungen verwenden. . S — =
\, ””””””” 2 Trous pour le montage. > C ORI E'?"
. . Aguieros a utilizar. Note the types of screws !
6.8mm R—ILITVR (L) | o J Auf verschiedene

Schraubentypen achten !
Vérifier bien le type de vis
a utiliser !
Fijarse bien en los diferentes
tipos de tornillos

A0 —JL/X—/ Roll Bar / Ueberroll-buegel
Arceau de protection / Barra antivuelco

4x4mm v hEX
Set Screw
Gewindestift

3x10mm HZEX
F/H Screw

Vis BTR 4x4mm
Prisionero 4x4mm

SK Schraube
Vis F/H 3x10mm
Tornillo 3x10mm F/H

(2 EBUTHEI TS,
=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

XYY IH%EES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.
Dibujo a tamafio real.

X2

2ty MEZTS (Bl),

Assemble as many times as specified. %
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.

Repita las veces sefialadas.

EARU &S IKEIT,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le cdté droit.
Realice el montaje de igual forma en ambos lados.

18




30 %+ KAH—K /Side Guard / Seitenschutz
Bavettes de protection / Paragolpes lateral

3x10mm TPE'X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| o -

3x16mm 2
Screw
LK Schraube
Vis 3x16mm

Tornillo 3x16mm
ﬂllIlllllllllllIlllllllllllllllll ——————— 1

[¢)]

o e —

XA0MM”__ -7y - pEES,
- Use this hole.
Vg PP Dieses Loch benutzen.
- - Utiliser ce trou.
Front Utilice este agujero.
Vorne
g\gli:r:tera ' B0
I
| Front
, Vorne
I Avant
| Delantera
I

31 I >3 |Engine O
Verbrennungsmotor / Moteur / Motor @

3x18mm Frv 77X G@5x10x4mm RFU>Y @) 5 x 20mm SN

Cap Screw Ball Bearing Shim
Inbusschraube Kugellager Unterlegscheibe
Vis 3x18mm Roulements a billes Rondelle de callage
Tornillo allen 3x18mm Rodamiento Arandela

A7 x11mm Ty v—

Washer

Scheibe

Rondelle
Arandela

,,,,,,,,,,, 2 @ @
Engine Unit
/{/ Verbrennungsmotor
ﬁg § \ Moteur

Motor
B AT /N—Y Tl No.1-W701105,1-W70111007x1 1xImm& 7x11x0.5mm%
FERURAELTIRE N,
When replacing with spare parts please adjust the space with 7x11x1mm and
7x11x0.5mm washers contained in Item No. 1-W701105,1-W701110.
Beim Austauschen der Ersatzteile montieren Sie bei dem Freiraum 7x11x1 mm und
7x11x0,5 mm Scheiben, die in Teil mit der Art.- Nr. 1-W701105,1-W701110 integriert sind.
Lors du remplacement avec une piece détachée, ajuster I'espace avec des rondelles
7x11x1mm et 7x11x0.5mm incluent dans la référence #1-W701105,1-W701110.
Cuando cambie alguno de los componentes por favor ajuste la separacion con arandelas
7x11x1mm y 7x11x0.5mm incluidas en el recambio No.1-W701105,1-W701110.

5) !
@ T

0@/3 %L@L@%%
@

<

5x10mm ¥ LA !

Shim

Unterlegscheibe
Rondelle de callage
Arandela

> D ogusz(Dosic Ans,

— Inset the short end of into the groove of .
- Setzen Sie das kurze Endsttlick von in die Nut von ein.
3x18mm 5x10mm Insérer le ressort d'embray dans le trou de .
Inserte el extremo corto de en la ranura de .
= ERUTHEII TS, W 255 DIEICHEIIT %o X RUEEAfmo > | Czhvy T35,
=l Pay close attention here! Assemble in the specified order. Must be purchased separately! 7 Cut off shaded portion.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Sglh__"eh'dems'e die schraffierten
Attention! Avis important! Assemblez dans I'ordre indiqué. Doit étre acheté séparément! cOi:)eeznme;r;aal:tsié grisse.
Preste atencion. Realice el montaje en el orden indicado. Debe comprarse por separado. Corte la zona oscurecida.

19




32 I >3 [Engine / Verbrennungsmotor ®\@
Moteur / Motor %

e N
SYYIVRREIY VYN FTICERAITENTWSEZLITHERL TLEE W,
FATIRBfSF SN TWAWSES, O—FVPXENAFTONYITy Y ahEHIcEDLIT N TILOREREGD FT,
Ensure to fix mission and engine parallely. Unless fixed parallel, either low gear of high gear does not work because of improper backlash.
Motor- und Getriebewelle exakt(!) parallel zueinander ausrichten! Andern-falls werden die Zahnraeder beschaedigt
Pour un bon fonctionnement et un bon réglage de I'entre-dents, veiller a fixer le moteur et les couronnes de boite parallélement.
Asegurese de realizar el montaje paralelo tal y como se indica en el dibujo para evitar posibles problemas en Is coronas del cambio.

ISy FRILEIY Y avABRHECZED T 2L SHE—RAOTE@EZTI T, TYIVEERELET, Q)
Ensure to have space enabling cluch bell and mission to turn smoothly and fix the engine.

Unbedingt auf korrektes Zahnflankenspiel achten!

S'assurer qu'il y ait suffisamment d'espace entre la cloche et les couronnes, afin que ces éléments tournent librement. —--

Instale el motor asegurandose que la campara y las coronas giran suavemente.

3x14mm

IVIVFyvEeEYITU—
Engine Assembly

Verbrennungsmotor
Moteur
Motor

\

Ll

g 4x8mm
Front

4x8mm

Vorne 8 4x10mm
Avant

Delantera

4]

4x10mm
@WD)ix/\—VERFEL TV EH A,
IVIVA—A—BHDN—VZEFERL TS,
Part is not sold separately. Please use equivalent
part from other engine manufacturers.
Teilwird nicht separat verkauft. Bitte Ersatzteil
3x14mm £+ v X 4x8mm S EX 4x10mm 75V IfFFv v TER von anderen Motorenherstellern verwenden.
Cap Screw F/H Screw Flanged Cap Screw ne vepd pas deg parties. Utilisez s'il vous plait
Inbusschraube SK Schraube Stopp inbusschraube |  des parties de fabricants de Moteur.

) . . . La piezano se vende por separado. Utilice partes
Vis Vis F/H 4x8mm Vis épaulé equivalentes de otros fabricantes de motores.

Tornillo allen Tornillo 4x8mm F/H Tornillo allen
Elmmmom -4 |- ¢ Emm-— : L4

W EHSDIEICHEIITS, xyOvIHERS, V EERUKSICHEITS,
Assemble in the specified order. Apply threadlocker (screw cement). Assemble left and right sides the same way.
In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack. Bauen Sie eine linke und eine rechte Seite.
Assemblez dans I'ordre indiqué. Appliquer du frein filet. Assemblez le c6té gauche comme le c6té droit.
Realice el montaje en el orden indicado. Aplique liquido fijatornillos. Realice el montaje de igual forma en ambos lados.

20




}
\

\\.@’I,

/

(=
o2\
A

i\
()%

\
.1@ ! 0 ‘

> Y7 Z— B ETHIT S,
Bend so it fits into the muffler

/ Muffler / Resonanzrohr

5_

Echappement / Escape

%

Flanged Nut
Ecrou épaulé
Tuerca con collarin
-
4x4mm Y FEX

3mm 77V IRFY N
Stoppmutter

Set Screw
Gewindestift

Vis BTR 4x4mm
Prisionero 4x4mm

21

3x10mm

3x15mm

§\3x10mm

Doblar para poder instalrlo en el escape.

Gemaefl Resorohr biegen
Courber si nécessaire.

2

¥4 > | Fuel Tank / Tank
Réservoir / Deposito

Tornillo 3x15mm TP

ﬂa\\\\\\\\\\\\\\\\\\\\\\\\\\\“-
Tornillo 3x10mm TP F/H

TP Screw
LK Treibschr
Vis TP 3x15mm
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Uberschissiges Material abschneiden.

Coupez I'exces.
Corte el sobrante.

RNENY T %,

Cut off excess.

3x15mm TPEX
3x10mm TPHZEX

:




Réservoir / Deposito To protect the engine from dirt infiltration, purchase Kyosho's No.1876 Fuel Filter.

Zum Schutz des Motors, den Treibstoff-Filter Best.-Nr. 1876 verwenden.

Afin de protéger le moteur de la poussiere, se procurer le filtre a essence Kyosho réf.1876.
Instale el Filtro de Combustible No.1876 para prevenir la entrada de suciedad en el motor

ygwf;zy; /Fuel Tank /Tank | @IYVYYHITIPEIDNSTFDioHIC, BFEONO.18TEME T A LY —DEREHTITHLET,

@p->Ua>vF2—7110mmicH Yy k
Cut the @ Silicone Tube to 110mm Length.
Silikonschlauch @ auf 110mm ablangen.
Découper une longueur de 110mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 110mm.

@ a>yF2—7100mmicAy ~
Cut the @ Silicone Tube to 100mm Length.
Silikonschlauch @ auf 100mm abléngen.
Découper une longueur de 100mm de

la durite silicone @
Corte el tubo de silicona con una

0 10 20 30 40 50 60 70 80 90 100 110  120mm longitud de 100mm.

707 / Radio / RC-Anlage | [OM ®
Radio / Equipo de Radio 0* 249 FIEREDOE Za

. Supplied with the switch.
2x5mm £X Lieferumfang des Schalters.

Screw Livré avec commutateur.

LK Schraube Se suministra con el interruptor.

Vis 2x5mm a

Tornillo 2x5mm

(ﬂm ,,,,,,,,,,,,,,,,,,,,,,, 3 ﬁ"/ 2x5mm

2x30mm EX
Screw -
LK Schraube 7~ —
Vis 2x30mm i::zifiy"fg/,,,4§9
Tornillo 2x30mm =

[z | ﬁﬁ —>

ALY F
Switch

/Ny TY—JRTT—
. @ To the battery connector
Schalter Zum Akkuanschluss.

Interrupteur Vers le connecteur de batterie
Interruptor Para el conector de la bateria
» L —/N—=
To receiver

Zum Empféanger.
Vers le récepteur
Para el receptor

B %S DIEICHEII TS,
Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

22




37 707K / Radio / RC-Anlage
Radio / Equipo de Radio

Ay j—
== 7T
SSH Antenna
Receiver

« Antenne
Empfanger
Récepteur Antenne
P Antena

Receptor

POTFINAT
Antenna Tube
Antennenrohr
Tube d’antenne
Tubo Antena

B AARY T ZADTEMICIE. ARV IEZEAND ERW,

Better to fill some sponge between radio box and receiver
as well as battery.

Empfaenger und Akku zum Schutz in Schaumstoff einwickeln.

Pour une meilleure protection, insérer de la mousse pour
caler le boitier porte-piles et le récepteur.

Es recomendable instalar trozos de espuma entre los
componentes eléctricos.

— Connect as per radio instruction manual.
SchlieBen Sie die Servos gemaB der
Bedienungsanleitung Ihrer RC-Anlage an.
Branchez selon la notice de la radio.
Conecte siguiendo las instrucciones del
manual del equipo de radio.

- > TOROHBEESEC. IXT Y —EEHT 2.
3
C ]

TvIoEy
Hook Pin  Karrosserieklammer
Goupille  Clip carroceria

3x3mm vy hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

38 Z0O7R / Radio / RC-Anlage
Radio / Equipo de Radio
2x20mm EX

Screw LK Schraube
Vis 2x20mm  Tornillo 2x20mm

ﬂil\\\\\\\\\l\\\\\\\\\\l\\\\\\\\\l\\\\\\\ fffffffff 1

2x20mm

B A ARy 7 ZADT EMICI,
ARy IEZANDERW,
Better to fill some sponge

between radio box and

receiver as well as battery.

Empfaenger und Akku zum
Schutz in Schaumstoff
einwickeln.

Pour une meilleure protection,
insérer de la mousse pour
caler le boitier porte-piles
et le récepteur.

Es recomendable instalar
trozos de espuma entre los

wtO/N\NyT—7
Cellophane Tape
Klebebeband
Cinta adhesiva
Cinta adhesiva

Ny 7Y —
Battery
Akku

Accu
Bateria

componentes eléctricos.

= ERBU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

billl- YN
Must be purchased separately!

Doit étre acheté séparément!
Debe comprarse por separado.

Das Teil ist nicht im Bausatz enthalten!

23




. 7D/—T—‘\-’ / Radio / RC-AnIage 21y FIA—RZERY I ZADHICAND,

39 . . . Put the switch cord in the box.

Radio / Equipo de Radio Flhren Sie das Schalterkabel in die Box.
Placer le cable dans le boitier.
Introduzca el cable en la caja.

d—R
Cords

Kabel
Fiches
Cables

TvIEY
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

40 X517 L — b/ Radio Plate / Die Radioplatte ®\® Sx1omm
Platine radio / Bandeja de Radio @~

3%10 3x15mm
ammm (2] 3x15mm 2F 7Y TH—R

X Steering Servo
A8y MLY—R

310 Lenkservo
Xx10mm Throttle Control Servo Servo de direction
3x10mm Gasservo

Servo de direccion
Servo de gaz
Servo de Gas
EJ (2]

\<>O/\
o©® ~
» J3
()

3x15mm

. )
3x10mm EX I
Screw
LK Schraube
Vis 3x10mm @
Tornillo 3x10mm
«I\\l\\l\“\l\l\l\\l\ *********** 4
3x15mm EX 2.6x6mm TSR
Screw F/H Screw
LK Schraube SK Schraube
Vis 3_x15mm Vis F/H 2.6x5mm
Tornillo 3x15mm Tornillo 2.6x5mm F/H
i EE 8 Do 4 e

oW =5 DIEICHHII TS,

oMl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

24



41 X #17 L — bk /Radio Plate / Die Radioplatte
Platine radio / Bandeja de Radio

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| o - 2

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\m ———————————————— 2

G)3x6x4mm FILINT—
Aluminium Collar
Aluminium-Kragen
Collier en aluminium
Collar de aluminio

3x12mm

X7 —%ERT %,
Connect the servos to the receiver.
Verbinden Sie die Stecker
Brancher les fiches.

Conectar.

e

/,

5

5

3x10mm

> JORDHBEEZSEIC. IRT Y — 2RI 5,
Connect as per radio instruction manual.
SchlieBen Sie die Servos gemaB der

Bedienungsanleitung lhrer RC-Anlage an.
Branchez selon la notice de la radio.
Conecte siguiendo las instrucciones del manual
del equipo de radio.

42 X517 L — bk /Radio Plate / Die Radioplatte
Platine radio / Bandeja de Radio

3x8mm TPEX
TP Screw
LK Treibschr
Vis TP 3x8mm

Tornillo 3x8mm TP
i 2

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
| o - 2

)3 x6x4mm FILZHF—
Aluminium Collar
Aluminium-Kragen
Collier en aluminium
Collar de aluminio

3x8mm

= ERUTHEILZI TS,
=Ml Pay close attention here!

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

25




707K / Radio / RC-Anlage
Radio / Equipo de Radio

3

(AARY U ATHRK)
(Completed) <(komplett)
(Vue compléte) (Terminado)

///

\

3x10mm TPHZEXR
TP F/H Screw

( - >~ A SK Treibschraube
7N Vis TP F/H 3x10mm
&7 J Tornillo 3x10mm TP F/H
3x10mm / l 0 //\/ me ,,,,,,,,,,,,,,,,,,,, 5
<7
3x10mm 3x10mm xS S
4 4 707K / Radio / RC-Anlage ! )
Radio / Equipo de Radio | |
. D
3x8mm E'X ( @ <
Screw - &)
LK Schraube A
Vis 3x8mm e
@D I

Tornillo 3x8mm
ﬂmmm\mm ———————————————————— 1

5.8mm EAMR—JL (38)

! #936mm / approx. 36mm
| ca.36mm/environ 36mm

Pillow Ball (silver)

Kugelschraube (silber)
Rotule (argent) 5.8mm
Rotula 5.8mm (Plateado)

3mmFrAv+vhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

4 ' aprox. 36mm
@ 0 10 20 30  40mm
FE4T Parallel
Parallel Paralléle Paralelo J

> ERDHBHNERY,
The side with the step is a reverse screw.
Die markierte Seite hat ein Linksgewinde.
ThLe c6té avec le déport est le pas inversé.
Lado con rosca inversa.

&)5.8mm R—)LTVR
Ball End
Kugelpfanne
Chape

@)3x50mm F¥YvAROYR

Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

R

,,,,,,,,,,, 2

3x8mm

3mm

7n\? (
T ' NS & - 4 - |
\ B \gg ﬁ( S N
N N T IR==

(2 EEUTEILTAH. /Pay close attention here!

=l \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

Ell 3mmO % B+ % (Fl) o / Drill holes with the specified diameter.

Bohren Sie Locher im angegebenen @. / Percez des trous dans le @ indiqué. / Perfore agujeros con la medida indicada.

26




4 5 707K / Radio / RC-Anlage @
Radio / Equipo de Radio ’
/ﬁ
X0y kLOy R
Throttle Rod
Gasgestange

Tringlerie d' accélération
Varilla de Gas

O~k ZOw MU0y R

Servo Horn
Servohorn Throttle Rod
Palonnier de servo Gasgestéange

Tringlerie d' accélération
Varilla de Gas

Horn servo

@w>vavF2—F10mmichy b o
Cut the () Silicone Tube to10mm Length. ’
Silikonschlauch @ auf 10mm ablangen.

Découper une longueur de 10mm de la
durite silicone .

Corte el tubo de silicona @ con i S
una longitud de 10mm. 3x3mm I\ <

%

Vs

1T /@ ®
17

Parallel A @ ( ﬂm\

Parallel Y — | ol

Paralléle S\ 4 S
Paralelo o
N\
3x8mm EX S @ °
3x8mm =
Screw LK Schraube S AR
Vis 3x8mm  Tornillo 3x8mm Holes for mounting. L
[ - 1 Diese Bohrungen verwenden.
=) Trous pour le montage.
3x3mm v hEZX Aguijeros a utilizar.
29 \§

Set Screw Gewindestift
Vis BTR 3x3mm  Prisionero 3x3mm

2mm Ty ¥y —
Washer Scheibe
Rondelle 2mm  Arandela 2mm

2x8mm TPEX
TP Screw LK Treibschr
Vis TP 2x8mm  Tornillo 2x8mm TP

2ATUY
Spring Feder
Ressort Muelle

@2mm R kv J8—
Stopper  Stellring
Arretoir  Prisionero

@7L—F0v R
Brake Rod =
Bremsgestange @w»->UavF2—T5mmicHy b
Tringlerie de frein (% Cut the @ Silicone Tube to 5mm Length.

Varilla de freno Silikonschlauch @ auf 5mm ablangen.

[ Découper une longueur de 5mm de la durite silicone @ .
""""" 2 O:I Corte el tubo de silicona @ con una longitud de 5mm.
@ax14smm7 v 25—y K 0 10 20 30 40 50  60mm
Adjuster Rod Stange
Tringle Tirante
[ TNy
,,,,,,,,,, 1 |
o AT SDLSICHIITS, .:]’&7‘3“/ INER
 Ensure smooth, non-binding movement when assembling. i Cut off shaded portion.
Das Teil muB sich leicht bewegen lassen. Schneiden Sie die schraffierten Flachen heraus.
La piece doit pouvoir pivoter autour de la vis. Coupez la partie grisée.
AsegUrese que la pieza se mueve suavemente. Corte la zona oscurecida.

27




46 I >3 [Engine / Verbrennungsmotor
Moteur / Motor

I7—0Y—+—
Air Cleaner
Luftfilter

3x10mm TPE'X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

«\\\\\\\\\\\\\\\\\\m —————————————————— 1

No.96169

@I7—7)—+—A4)L(100cc)
Air Cleaner Qil (100cc)
Luftfilteroel
Huile de filtre a aire (100cc)
Aceite Filtro Aire

Filtre a air
Filtro Aire

3x10mm

)//
AN

/

47 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

I
: 0 10 20 30 40mm
I
I
26mm FAOYFYE !
Nylon Nut ~ Kunststoffmutter :
. Ecrou nylon  Tuerca Nylon |
g 4 | 3
I
ouyy ! 2
O-ring  O-Ring 2.6mm s \ @\<>
Joint thorique  Junta Toérica \@ |
I
‘ | @ 0
I
& X Q%) e
,,,,,,,,,,,,,,,,,,, D e
‘ : “"“lll|||||l|||l"""
I
@ 6.8mm R—J)LT> K (S) | —
Ball End (S) Kugelpfanne (S) | ‘
Chape (S) Rétula (S) | @ 31mm
| @ "
@I | 5
I
I
| - &
B2k ! A
> = |
Piston Kolben = ! Yﬁy 9
Piston Piston =~ : *
I
,,,,,,,,,,,,,,,,,,,,,,,, 4 | @ w‘
' N
I
I
I
| x4
I
X R A o SN FRAZHY hT 2. 4 4ty MEZTZ (),
Must be purchased separately! AN Cut off excess. Assemble as many times as specified.

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

Uberschiissiges Material abschneiden.
Coupez I'excés.
Corte el sobrante.

Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

28




%> )X— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

206D ENBCEVWETAND,
Fill until shock oil nearly overflows.
Daempfer bis zum Rand befuellen
Remplir jusqu'a la limite du débordement.
Rellenar hasta el borde.

e

o &2 I—=AA )L (#350)
Shock Oil (#350)
Silikon-Oel

Huile silicone

LTt [EZED,

Then, gently move the piston up
and down to get rid of air bubbles.

Kolben auf und ab bewegen, bis keine
Luftblasen mehr zu sehen sind

Puis, actionner doucement le piston vers
le bas et vers le haut afin d'éliminer les
bulles d'airs.

Mueva el pistén hacia arriba y hacia
abajo para eliminar las burbujas de aire.

Aceite amortiguadores [

> EZNVETFT @ EDNIETROR
AAINEHLET, ZOH, o< D&
OELHIHET,
Pull piston down, cover with @) & remove

excess oil. Then slowly screw on @. 7Bk Uy

Kolbenstange nach unten ziehen, Teil @ Front Rear
Vorne Hinten

_Te|I @ langsam aufschraub_en_. o Avant Arriere
Tirer le piston vers le bas comme indiqué, puis

couvrer avec les pices @). Essuyer I'excés dhuile. Delanteras Traseras
Tire del piston hacia abajo, coloque @) y

elimine el aceite sobrante. Ahora enrosque O 7mm

® lentamente.

1
I
1
1
I
I
I
I
1
1
I
I
I
I
1
1
montieren und Oel abwischen. Danach |
I
I
I
1
1
I
I
I
I
1
1
I
I
I
I

8
» 2 L—RICE L HMERRT %,
Check if piston moves smoothly.
Kolben muss sich leichtgaengig
bewegen.
Vérifier que le pitson bouge
librement.

Compruebe si el piston se
mueve suavemente.

o
=)

0 10

I
1
1
1
1
I
I
1
1
1
1
I
I
1
1
1
1
I
I
1
1
1
1
I
I
1
1
1
: 20mm
I

1

%> )X— I Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

(®6.8mm R—JL
Ball

Kugel
Rotule
Rétula

|

| > 27UV IEEDT D EAND,
! Compress the spring and install .
: Driicken Sie die Feder zusammen

I und schieben Sie @ auf.

: Compresser le ressort pour monter .
| Comprima el muelle e instale (0.

I

I

|

I

I

I

4ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

BB o

x4 X

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

29




50 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

<7080k >
< Front >
<Vorne >

< Avant >

< Delanteros >

7AY KTV~
Front Shock

Vorderer Dampfer
Amortisseur avant
Amortiguadores Delanteros

3x20mm Fvvy TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

3mm 77V IGFv
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

@)5.8mm R—ILERY k
Ball Pivot
Kugelpfosten
Rotule de pivot 5.8mm
Roétula <Y >

< Rear >

< Hinten >
< Arriére >

@3 x25mm XY a1—-EY
< Traseros >

Screw Pin
Schraubachse
Vis

Tornillo Pasador

-4

U5 N—
Rear Shock

Hintere Dampfer
Amortisseur arriere
Amortiguadores Traseros

»HL IO,
Insert.
Einsetzen.
Insérer.
Insertar.

LD,
Insert.
Einsetzen.
Insérer.

3x20mm Insertar.

e

V EERU LS ITHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

30




5147 &Ik —)L / Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

PS5y yF—ETHEERZENWVWCLTE L
Clean the tire rims with thinner beforehand.
Klebeflaechen der Reifen und Felgen fettfrei machen!
Nettoyer la surface a coller du pneu avec un papier abrasif.
Limpie cuidadosamente los bordes.

] oE =
Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

-
>y VEFTHREZ, BEESAIZLILDD

mlUH. RRICEHRZEELET,

Apply instant glue little by little in the order.

Reifen mit Sekundenkleber auf der Felge verkleben.

Appliquer de la colle cyanoacrylate par petites
gouttes successives.

Aplique unas gotas de cianocrilato en el borde
de la llanta tal y como indica el dibujo.

5 A ¥ &Ik —JL /Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

<78k >
< Front >
<Vorne >

< Avant >

< Delanteras >

@RA=IWA Ny K=Fv b
Wheel Stopper Nut

Radmutter <y >

Ecro’u de roue < Rear >

Hexagono rueda < Hinten >
< Arriére >

< Traseras >

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

BREERICEET .

%Y Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.

X2 L

EERU &S ICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

31




SSHWW?TVF/%WMmeKm%%mmMW
Fixations de carrosserie / Soportes de carroceria

26x6mm TPEXR
TP Screw
LK Treibschr
Vis TP 2.6x6mm
Tornillo 2.6x6mm TP

4x10mm EX
Screw
LK Schraube
Vis 4x10mm
Tornillo 4x10mm

R ?

4x15mm TPE'X
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂa\\\\\\\\\\\\\\\\\\\\\w ffffffffff 2

<78Yk>
< Front >
<Vorne >
<Avant >

< Delanteros >

BMEAEE SBELIEE W,

P
P RTA YT NDESIERICLDERDET,

Height of body mounts depends on type of car.
Refer to Supplementary Instructions.

Die Lange der Karosseriehalter hangt von der
verwendeten Karosserie ab, Beziehen Sie
sich auf Zusétzliche Anweisungen.

La hauteur du support de carrosserie dépend de la voiture.
Faites référence aux Directives Supplémentaires.

La altura de los soportes depende del tipo de coche.
Refiérase a las Instrucciones Suplementarias.

<YUv>

< Rear >

< Hinten >

< Arriére >

< Traseros >

BMSAEE CELES W,

-
P RTA YUY NOBIREBEICIDERDET,

Height of body mounts depends on type of car.
Refer to Supplementary Instructions.

Die Lange der Karosseriehalter hangt von der
verwendeten Karosserie ab, Beziehen Sie
sich auf Zusétzliche Anweisungen.

La hauteur du support de carrosserie dépend de la voiture.
Faites référence aux Directives Supplémentaires.

La altura de los soportes depende del tipo de coche.
Refiérase a las Instrucciones Suplementarias.

4x15mm

2.6x6mm

23

XILEFR AMG GT3
Mercedes-AMG GT3

#339.5mm
approx. 39.5mm
ca. 39.5mm
environ 39.5mm
aprox. 39.5mm

1 2018 ¥y YF+ L v Y +— SRT Demon
! 2018 Dodge Challenger SRT Demon

#921.5mm
approx. 21.5mm
ca. 21.5mm
environ 21.5mm
aprox. 21.5mm

Audi R8

7774 R8

#932mm
approx. 32mm
ca. 32mm
environ 32mm
aprox. 32mm

4x10mm

23

#331.5mm
approx. 31.5mm
ca. 31.5mm
environ 31.5mm
aprox. 31.5mm

XIETA AMG GT3
Mercedes-AMG GT3

1 2018 ¥y YF+¥ LYY +— SRT Demon
! 2018 Dodge Challenger SRT Demon

#729.5mm
approx. 29.5mm
ca. 29.5mm
environ 29.5mm
aprox. 29.5mm

7771 R8
Audi R8

#949mm
approx. 49mm
ca. 49mm
environ 49mm
aprox. 49mm

V EARU L SICHEIZITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

32




54 R7 « / Body Shell / Karrosserie
Carrosserie / Carroceria

RF1EY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

> RT 1 IERBEVLEFD

HEICLDERDET,

Body depends on the
type of car purchased.

Die Karosserie hangt vom
jeweiligen Fahrzeugtyp ab.

La carrosserie dépend du
modele de voiture acheté.

La carroceria depende del tipo
de coche que haya adquirido.

ORTrEVIE. RDOKLSICHITT
BLERDAULNETT,

Slightly bend the body pins as shown
in the diagram for easier removal.
Sicherungsklammern zum besseren
Greifen leicht biegen, wie dargestellt.

Courber les clips de carrosserie
comme indiqué.

Doble ligeramente las presillas de
carroceria para facilitar la instalacion.

33




h—A (70> N) 1 Toe Adjustment (Front) / Spurjustierung (vorn) /

Pincement (avant) / Ajuste de la convergencia (Delantera)

@5/ 1OYRDODRESZEZAT, h—ADRHENTEET,

Adjust the front toe either by making the tie rods longer or by making them shorter.

Die Einstellung wird an der Spurstange vorgenommen.

Ajuster le pincement avant en agissant sur la longueur des biellettes.

Ajuste la convergencia de las ruedas delanteras alargando o acortando la
longitud de los tirantes ajustables.

* v > /\—F / Camber Adjustment /
2 Der Sturz / Carrossage / Ajuste del Camber
@7 y/\—OY RORIZZEZATHEY VN\—HBORHENTEZXT,

Adjust the front / rear camber either by making the upper rods longer or by
making them shorter.

Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.

Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.

Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud
de los tirantes ajustables.

7wi)l—0Ow R
Upper Rod
/ k——1> Oberer Querlenker X N
_— 1= T
Toe - in Biellette supérieure FATATF 2N
Vorspur Superior megat!ve Csamber
Pincement positif egativer thz X
Positiva P e e Carrossage négatif
Camber Negativo
40Oy R
Tie Rod k=77 K RIF 4 TFv 2 )—
Spurstange Toe - out | _— Positive Camber
Biellette Nachspur Positiver Sturz
Tirante Pincement négatif Carrossage positif
Negativa Camber Positivo
@)
| 1
LokE Rt LoRE Kt LoRE J0vh/Uv E
Length (L) Steering Characteristics Length (L) Steering Characteristics Length (L) Front / Rear Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften Laenge Vorne / Hinten Lenkeigenschaften
Longueur Comportement Longueur Comportement Longueur Avant / Arriere Comportement
Longitud (L) | Caracteristicas Direccion | Longitud (L) | Caracteristicas Direccion Longitud (L) Delanteros / Traseros Caracteristicas Direccion
B<TB |277UvsBtEY UL |8<TE |a—ruvrmmorsy | | [FSTB ZHY b 277 Y TR AL MERIE S S.
Making longer. | {81811 %3 .4 Shortening. | B < %3, Making longer. Front Stgerlng begomes milder.
laenger Steering becomes milder. | kuerzer Enters corners more i‘iﬁznger Xorne: \éve:cher(;es E|n|enk\|/erha|ten )
Allonger. | weicheres Einlenkverhalten | Racourcir. | aggressively. " pnlg;er. bel Vi” C" rze e virage plus agressive.
Mas largo. | Entrée de virage plus agressive.| Mas corto. | direkteres Einlenkverhalten as largo. elanteros | bonduccion mas suave. _
Conduccién mas suave. Train avant plus neutre. RYF4T 90— RS =T VY TR IV TA VT RDOPT {723,
Entrada en curva mas agresiva. Positive Camber Rear Rear tire grip becomes worse when entering corners.
k—oa> =77k Positiver Sturz Hinten weniger Grip in Kurven
Toe -in Toe - out " I L'accroche des pneus arriére en entrée de virage
Carrossage positif Arriere est moi fi
Vorspur Nachspur o Ins etficace.
Pincement Pincement Camber Positivo |  Traseros | Peor agarre de las ruedas en la entrada en curva.
positif négatif 8<I3 7Ok | D—FVUYITPHORBIRL B2,
Convergencia Convergencia Shortening. Front Enters corners more aggressively.
Positiva Negativa kuerzer Vorne direkteres Einlenkverhalten
Raccourecir. Avant Train avant plus neutre.
Maés corto. Delanteros | Entrada en curva més agresiva.

PyOy RORSE. EERALIKT ST L. NN ; g vs— N
Ensure that the length of both the left and right tie rods is the same. FATATFr2IN= v A=F UV TR T IATNTARDIC BB,
Sie Spurstangen muessen auf beiden Seiten gleich lang sein. Negative Camber Rear Gives rear tires more grip when entering corners.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque cété. Negativer Sturz Hinten weniger Grip in Kurven . ) )
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica. Carrossage négatif Arriére Les pneus arriere ont plus d'accroche en entrée de virage.

Camber Negativo | Traseros | Mayor agarre de las ruedas traseras al entrar en curva.

prynR—OvRORSE. EERLIKT R L,

Ensure that the length of both the left and right upper rods is the same either by
unscrewing or by tightening the set screw.

Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.

ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque cété.

Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

3 B / Ride Height /
Bodenfreiheit / Garde au sol / Ajuste de la altura

@ T AT7—LDEY NERDIHAETERDORFRENTEEHT,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.
Réglage de la garde au sol avant et arriere
Ajuste de la altura delantera y trasera.

AL YF (2mm)

Yy NERZE LSS,
Screwing in the set screw.
Gewindestift im Uhrzeigersinn
En vissant la BTR.

Apretando el prisionero.

BEEHNTHZ,

Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s'abaisse.
Menor altura.

Y NERZEDZH D,
Unscrewing the set screw.
Gewindestift geg. Uhrzeigersinn
En dévissant la BTR.

BN LIS,

Ride height becomes higher.
Mehr Bodenfreiheit.

La garde au sol monte.

HE
Ride Height
Bodenfreiheit
Garde au sol
Altura

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

al A R
il v Ty hbEX
. - Set Screw

Gewindestift

Vis BTR
Prisionero

Aflojando el prisionero. Mayor altura.

P y—EELRRICHEE, BitEFLET, RITH> < DES UIHE,

EADRERIERICHEIC O LS ICHAET I &,

Place the chassis on a level surface and lift the front of the model.
When setting down the model again, check if both front wheels touch
down at the same time.

Modell auf eine ebene Platte setzen und vorne anheben. Darauf
achten, dass die Raeder gleichzeitig auf der Platte aufsetzen, ggf.
Einstellung korrigieren.

Placer le chassis sur une surface plane, puis vérifier en levant le
chéssis par le millieu que les roues droite et gauche décollent du
sol simultanément.

Coloque el modelo en una superficie plana y levante la parte delantera.
Compruebe si las dos ruedas delanteras tocan el suelo al mismo
tiempo al bajar el modelo

34




RAIEZAF— (AT a>) &#ERAT SHE /In case using Stabilizer. (Optional Parts)

Einbau von Stabilisatoren / Barre anti-roulis (vendue séparément) / Instalacion Barra Estabilizadora

@70V hE  IFWI04B 7AY RRYESAH—t Y ®\@ B @9 LIS/ — Y HIFWT04BIc 2y h SN TWET,
For Front IFW104B Front Stabilizer Set * Use optional parts No.IFW104B.
\Vorne IFW104B Stabilisator, vorn IFW104B ist nicht serienmaeflig im Lieferumfang enthalten.
Avant IFW104B Barre anti-roulis avant (KIT) Utiliser I'option réf. IFW104B.
Delanteros  IFW104B Barra Estabilizadora Delantera Utilice la Pieza Opcional No.IFW104B.
o » ( \
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D)
Rotule Vis 3x12mm /
@ Rotula Tornillo 3x12mm ?
———————————————————————— 2
«|||||||||||||||||||||||| 2 - ®

Ball End (S)
Kugelpfanne (S)

Chape (S) <>
Rétula (S) @
o . \

25 ER—=IL (§R)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
Rotule de B.A.R. (Argent)
Rétula (Plateada)

3x10mm

5.8mm R—ILT> R (S) W

&

3x10mm £y k2 3x12mm
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm v hEXR
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

2.6x8mm TPHYSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

AL TERLEYS,
Useitasitis. .

Montieren, wie dargestellt.
Assembler comme indiqué.
Instalar tal y como se muestra. 2.6x8mm

o EBU THI TS, oWl %5 DJE(ICHEIZ T 3. V EERU&LSICHITS, o [REERCENSl WA g:H
=Bl Pay close attention here! Bl Assemble in the specified order. Assemble left and right sides the same way. KB Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans l'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

35




®UVH F117 UV RZESATF—tv bk ®\@ B @9 LIAD/K—YHIFTT7IEEy hERTWEYS,
For Rear IF117 Rear Stabilizer Set * Use optional parts No.IF117.
Hinten IF117 Stabilisator, hinten IF117 ist nicht serienmaeflig im Lieferumfang enthalten.
Arriére IF117 Barre anti-roulis arriere (KIT) Utiliser l'option réf. IF117.
Traseros IF117 Barra Estabilizadora Trasera Utilice la Pieza Opcional No.IF117.
Ny » ( \
5.8mm /R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D
Rotule Vis 3x12mm /
@ Rétula Tornillo 3x12mm
———————————————————————— 2
ﬂI||||||||||||||||||||||| 2 -

Ball End (S)

5.8mm R—JLTY R (S) W

-

Kugelpfanne (S)
Chape (S)
Rétula (S) @
o : )
2FER—IL(8)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)
Rotule de B.A.R. (Noire) 2 =
Roétula (Negra) Pt _ (C
3x12mm o ¢ ) \(c

o 2 = ‘l
3x10mm v kEZ . b A

Set Screw

Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEXR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm Y hEXR
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

26x8mm TPHYHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

B L TERLET,
Useitasitis.
Montieren, wie dargestellt.
Assembler comme indiqué.

Instalar tal y como se muestra. 2.6x8mm
2.6x8mm
3x4mm 6x8
(2 ERL THEII TS, oW 5 DIEICHEII TS, % EARU &S IEIIT 3, o AT 5L SICHEILTS,

=8 Pay close attention here! [l Assemble in the specified order. Assemble left and right sides the same way. Kl Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

36




1esApeas 93dS I0VY 219 ONHIANI

EEET LY / NOILYHOdHOO OHSOAM +20g WbuAdod ©

NOZLYMHIEL)

(d1)wwgixe -

<elosel| >
< ai9uIy >
<UudjuIH >
< Jeay >

<4dn>

<soJasel]
saiopenbiowy >
< 9loliIe INassipowy >
< Joydwe( asouIH >
< Yooyg Jeay >
<K =MAE&NN>

EE ,,. & 3 b i
T 198196 \m
-= @ XW (d1)wwgyxe

(H/4 d1)
wwo |xg
deD)wwoLxy

WG Xy . |

< I0JOp >
< Inajop >

< JojowssBunuuaiqiap >
) <oulbug>
<ARAT>

¢

w54

///M.I,“\ S Ne
@28@5_@

(H/d)wwsxyy
. (dDwwolxe m\
(H4dD ™, fw

37

(H/4 d1)wwoLxg H/4 dD)wwoLxg

(
<< (H/4 d1)
\ (H/4)
@@ ww |Xe wig L xy
9 W.Hm () |
i 9 wwoLxy

I

I

D lwwgpxg]
| 1

1

S

Yemmmmmmmmm e [ = - =)

\ X
[aa)

=

-

2]

<soJejuejeq seiopenbiowy >
< JuBAR INBSSILOWY >
< JoydwieQ Jesepiop >

< yooys juol4 >
< —\MRgNROL>

(H/4d d1)
— WWG | X

0
wly
V..

P

A

< (g) esoruelQg >
<(g) eay >
< (g) suiop >

2 < (2) o4 >
SN < @)y <oc >

=0\

D < (1) esolURIRQ >

N <(1) weay >
N < (1) suiop >

N < (1) o4 >
i <(HN~<oc>

uaNY
Yoy

ALY

1

)

< |ejjuao efen >
< [esjudD [SUBIDYIP Bp JBpEeD >
< asneyabagalien als[pw aiq >
< X0QJean) Jajua) >

<olpes op efeg >
< olpeu Janlog >
<xog Oy >

< xog olpey >
YL AMLK >

3031dS3da
331v103 ANA
ONNNHOJIFZSNOISO1dX3

M3IA d3d01dX3 FHEL @

<olpey op elepueg >
< olpels aune|d >
<oye|doipey ai1g >

< oje|d olpey >
<SN—1LEX >




9% / Exploded View / Explosionszeichnung / Eclaté / Despiece

70>k / Front/Vorne
Avant / Delantera

<7AvLQ0)> |F221

1G006B

< Front (1) > 3x20mm(Cap)
< Vorne (1) >
< Avant (1) >

< Delantera (1) >

<70OY8T7 >
< Front Differential >
< Vorne Gear Differential >
< Différentiel Avant >

< Diferencial Delantero >

\
o S
97030 < 96772
4x20mm(TP F/H)

IF284

5x4mm 9

,,"’\,é/ ®
BRG 05‘%’/.@18
Q; IF244
4x20mm(TP F/H)

2.6x8mm(TP F/H) 3x3mm

IF244

@69 IF244

V)

@9 1F244

T
|
1
1
3x16mm(F/H) ! ? 4x10mm(Cap)
|
1
I

! (46)97039-2
GD1G104 O—B69W0202
Ay T T
({97002 |
/, i

(5)BRG005 &
IF221

&
1
I
I

I/
@) IF288 \
S Q
97052 / IF288 : (
%09
~ 69 W0202
1

3x1 6mm(F/H)—E

< Front (2) >
< Vorne (2) >
< Avant (2) >
< Delantera (2) > N

(6897052 / IFZSS%

—IF128

___@_______
&
5
8
N

3x10mm(TP F/H)—g

38




XA 7L — b / Radio Plate / Die Radioplatte /
Platine radio / Bandeja de Radio

3x8mm —?

() 82276 —C= e

3x8mm
Eﬁ

| ©—3mm

@s2276 @é
I

s

?
2

1 ]
:9\: 3x12mm(TP)

&S
S

1

1

)
OJ

s

2x8mm(TP)

@9IF132

2mm

({)1F289

\\
@
.
(%\ @9 IF289

N
N

\,
w IF289
AY
N

\,
IF289
IF289 X
\\IF289
‘\\|F132\ 6— IF289

’

Q

D | 3x3mm
kN :@\ O—(®)F289
Ny
Q (%) 96183BL
()96183BL \  |E2gg
XSXSmm
({39 1F289

X AR 2 X / Radio Box / RC Box /
Boitier radio / Caja de radio

¥ —HB/ C—VERFE L TWRW =Y B D E T,
z0HE. RB/N(—YRENBATNTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines piéces ne sont pas vendues au détail.

Algunas piezas no se venden por separado. 3x12mm(TP)

3x8mm(TP)

IGWO051
2x20mm

@

IGW051"
===

——
—
IGW051 D
@)1awos1 | § A
IGWO5

1 IGWO051
:3x3mm

1708 / IGW051

39




>4 —FVRy ¥ X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

2916105

: 3x10mm

D

@DIF133/1F134
Q

3x12mm

<2AE—RzZvyzv>
< 2 Speed Transmission >
< 2-Gang-Getriebe >
®0IF133 / IF134 < Boite de vitesse >

< Cambio 2 velocidades >

3x12mm

I >3 ] Engine / Verbrennungsmotor
Moteur / Motor

3x10mm(TP) %%

<IVIVIZYh>
< Engine Unit >
74031-13 < Verbrennungsmotor >
< Moteur >
< Motor >

74031-13-1

97053 / IFW53

,’%? ?
1-W701110/
@)

IFW143B
IFW1438 (7x11x1mm)

IG1 13-18B / IGW008B
IG112-15B / IGW008B

() 74026-04B

¥ —EB/IC—VERFE L TWRWI—YHAH D £,
Z0HE. RBN\—YRENMCASNTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

40




)47 / Rear / Hinten
Arriere / Trasera

3HIF114B

7,
Y

ax15mm(TP) (1) IF244

3x18mm(TP)

3D
97039-25

4x10mm

@D IF144

n

- e :, - 4x10mm
P G’ 3
3x10mm(Cap)

3x12mm(TP)

4x20mm(TP F/H)

.6x8mm(TP F/H)

<UYF7 >
< Rear Differential >

< Hintere Gear Differential >
< Différentiel Arriere >

< Diferencial Trasero >

(45)92843B
\. - @
O\
\ @D)IF123
@\
\%@wzw

N
N4
IF119\

@BRGOOS@

I
N
@—@ IFW625
@\

N

BRGO005

5x4mm

- e \ 2.6x6mm(TP)
~@idl 3x20mm(Cap)
@5%\ @) 1Goo6B

41




7 7% / Differential / Gear Differential <7AYN/UYTT >

Différentiel / Diferencial < Front / Rear Differential >
< Vorne / Hintere Gear Differential >
4xdmm < Différentiel Avant / Arriere > 97011-128B
@ < Diferencial Delantero / Trasero >

S MY

G. 97011-128B IA

N a7~ 3x12mm(F/H)
® o>
IF412 IF102
BRG005

<R2RAE—RIyy3v > !
< 2 Speed Transmission > |

< 2-Gang-Getriebe > B
< Boite de vitesse > @1cwoos-04
< Cambio 2 velocidades > 6)IGW008-04
_—
_—
_—
_—
_—
- |
|Gwoos-o4\é
4x4mm—8
619 1GW008-01 T

IGW008B-06

—
IGW008-04

i IGW008-04

[
e |
|

& 2.6x12mm(Cap) !

___________________________________________ il

%"~ )X— I Shock Absorber / StoBdampfer 1

Amortisseur / Amortiguador ‘@3 @
. U IG001-5GM

|
<T7AYRTVIN—> RN ‘
< Front Shock > |
< Vorderer Dampfer >

< Amortisseur avant > i IGo01-1B
< Amortiguadores Delanteros > 1G001-1B C ) —m
|
<UvHU)I—> ©—2.6mm—
< Rear Shock > ! | 1-N2630N
< Hintere Dampfer > | (2 )
< Amortisseur arriere > 1G001-2

. — 1G001
< Amortiguadores Traseros >

1G001-4

IG001 — @ @, 1EN0.IGO0T GTF v /\— Y kT
S o | BALLBA. BRVLA—LBDET,
If using No.IG001 GT Shock Set, @) and

are silver.

|
|
! Bei Verwendung von dem GT StoBdampfer Set
|

©_@7 (Nr. 1G-01) sind Teil @ und Teil @) siloer.
1G001-3GM Si vous utilisez les amortisseurs #1G001,

as et @) sont grises.
1G001-1B iy o @ Si utiliza el amortiguador No.IG001 GT, y
™ 1G001-3GM

/ R son plateados.

IFW140-05 ~ ]

42




IN—Y %

ARFIN—"J SPARE PARTS

RA (F—No.& AH) | KiES

IN—Y %

% FOR JAPANESE MARKET ONLY.

WA (F—No. & AH) | KiES

Part Names Quantity () Part Names Quantity (HtA)
Y—=JLRRF7Y Y5 (5x10x4) 4 A 7o IEY (4x78mm/2A) 3x3mmty hEX
BRGOO1| gl Bearing (5x10x4) 4pcs x4 1100 IF244 Flange Pin (4x78mm/2pcs) X2 yammsetsoen ¥ 2| 440
NN CATIFIN Ay Ry K [\~ INEONED ST/STRR Evo]
BRGO05| Shield Bearing (8x16x5) 2pcs | ©® X 2 75 IF284 | g Head Set (HardNEONEO STIST-AR Evg) | D AD X 1 @)X 2 660
Y—)LRR7Y V5 (6x10x3) 2\ %4 KA—K (NEO 2.0/GT2)
BRG022| Shiglq Bearing (6x10x3) 2pcs | 8 X 2 1100 IF285 | Side Guard (NEO 2.0/GT2) | B @)X 1 990
FYIINTF—LhS5—(4AN) N=K7y1t=7 202y K (RF-1/702 h2N)
IF7 | Knuckle Arm Collar (4pcs) x4 880 IF286 | {arq Upper Adjust Rod (StealFront2pce)| & 2 990
RS 1 TRRLEY (137) I=K79=FY7ARDY K (RF- DT (2N
IF21 Drive Bevel Gear (13T) X1 1320 IF287 Hard Upper Adjust Rod (Steel/Rear/2pcs) &x2 1100
TU=FALL/AA Y7 7-/GT/GT2) §140y Rtey b (RF=IL/4x40mm)
IF28-11 Brake Cam (L1pc/inferno GT/GT2) x 1 385 IF288 | Tie Rod Set (Steel/4x40mm) Bx2 x4 770
TI7=2RyFY BN/ YT ARAR) U>ir—3It vk (NEO) Q@@ @@ x2
IF30-1 | bt Case Packing (5pcs/Non asbestos) ®x5 495 IF289 Linkage Set (NEO) @ x4 x1 1320
ATFT7IVITEY 3x3mmtEy hEXR
IF35 | Steering Pin x2 495 3x3mm Set Screw X 4
6.8mm Y /NRIR—)L (2A) IVIYRIYNTIL=h (=40/LR)| &
IF54 6.8mm Taper Ball (2pcs) @®x2 330 IF290 Engine Mount Plate (t=4.0/L,R) X2 770
7.8mmY /NR—)L (2A) YAV A vF 7= (TAMMPTTT/STRR)
IFS5 | 7.8mm Taper Ball (2pcs) x2 330 IF351 | Siicone Switch Boots (1pcMP777/ST-RR) x 1 550
FIRNILE Y R 773 7 | (2A/MP9)
IF102 Differential Bevel Set @x2 @x4 440 IF412 Diff. Shaft (2pcs/MP9) x2 1045
FIT—2X FLZ0y REv K (VE)
IF103 | pifferential Case D@ x1 550 IF502 | Torque Rod Set (VE) & x 1 495
¢ 38RNJLFY7 (43T) 3PCYZvFR7U>4(1.00)
IF106 | 438 Bevel Gear 43T @x1 2750 IFWS3| 3pC Clutch Spring (1.00) x3 440
IVIUNTIY N (2AH=125/21-28F) 3PCTFATA =N Ty b (SGI+7 ME/TAJIFWE4)
IF108B| Engine Mount (2pes/H=12.5/for 21-28)| ¥ X 2 660 | | IFWS54B| 300 Flywhee! Nut (for SG-Shattitpe/iFws4) | 10X 1 440
p26x17E> . 3PCT7 41 —IL(¢p34)
IF110 $2.6x17 Pin x4 220 | *|IFW110R| 3pc Flywheel (¢34) @ x 1 1650
IF113 | Y2 7L—hEy N (TTV D) IFW140| O > J v k
BK | Suspension Plate Set (Black) | 2 @ X 1 605 -05 | O-ring Set x2 880
JYNTEv U7 774ARAINT—=N=-aLy hy K
IF114B| Rear Hub Carrier ®x1 @x2 605 IFW143B| Fiywheel Tapered Collet Set Wx1 @x4 495
JPRA—ILS T 7R |IFWaz2[ T = F o K (R X8 AN L=y 2 V)
IF119 | Rear Wheel Shaft X2 825 | " GM | Whesl Nut (Gunmetal/4pcsifor Serration) @x4 1430
FZYIR—TFRF7—Ltvhk A =)L\T (VA5 T [2N) Sidmmty hER
IF123 Upper Sus. Arm Set x4 @@x2 770 IFW625| Wheel Hub (Gunmetal/2pcs) @&x2 sy Set Soew X 2| 1210
HZRILT — GTFY/IN—t v K~ @ @ @ @B @ &) &)
IF124B| g spension Holder 6 @x 605 | 3¢ 1G001 | GT'Shock Set 309 309 609 x 2 2530
VS VSOV VNP IGO0 | ¥V I\=F5)8=Y (1> 77—/ GT/DBX)
IF125 | Universal Swing Shaft (Front) | & X 2 3520 1B | Shook Piastc Parts (fo infermo GTiDBX)| 29 @ @ @ x 2 550
P—REeA/N\—tvhk IG001 | #>/I\—EX ~ > (4A)
IF128 | Servo Saver Set x 1set x 2| 1430 -2 | Shock Piston (4pcs) x4 660
IF130 | A7 7 UV 7L—h(TZv7) IGO01 | A7UYI 7Y% A5~ (HY A5 992 )
BK | Steering Plate (Black) @x1 660 -3GM | Spring Adjuster (Gunmetal/2pcs) BB x2 550
EVI—FIXIVN IGO0 | ¥V /\—F vy T (VX5 /2N)
IF131 | Center Diff. Mount @x2 550 -5GM | Shock Cap (Gunmetal/2pcs) x2 660
JL—FhhLtv INYIR— (A>T 7—/GT)
IF132 | Brake Cam Set x2 715 IG002 | Bymper (INFERNO GT) DBBx1 Bx2 550
JL—F71R7 JLy >IN I—
IF133 Brake Disk x2 605 1G003 Urethane Bumper @x1 440
IJL—FF1 A7 v b IG005 | £¥5=I\LI 7y \=FL—-h(T7v%)
IF134 | Brake Disk Set ®x4 x2 1320 BK | Center Bulk Upper Plate (Black) x 1 330
XARY TR 5.8mmiA=JbERy b (4A/H=12.3mm/IGO06)
IF135B Receiver Box @@x1 x4 880 1G006B 5.8mm Ball Pivot (4pcs/H=12.3mm/IG006) @ x 4 660
IF137 | B5ix T A §VI=27~ty 42 77-/GT/GTI02B)
-1 | Vibration Protection Rubber x4 220 | |IG103B| gock Stay Set (Infemo GT/GT1028) | &) x 1 550
vy -+ 7K (L=95/TA) ATy My b ({27 7-/GT/GTI068)
IF143B| Center Shaft (L=95/1pc) B x1 495 1G104 | Bogy Mount Set (INFERNO GT/GT1068) | D @D @ x 1 @ x 4 770
AT T~ O=IL\—Ey R ({¥77=/GT/GTI0) | @) x 2 4xdmmey MER
IF144 | S\ing Shaft @x2 715 IG105 | Ry Bar Set (INFERNO GT/GT104) | G x 1 4xémm Set Screw X 2| 660
JOYMN\TFv+ VU7 1R’N\IYVYT (17 7—/GT/GT26)
IF145 | Eront Hub Carrier X1 825 IG107 | {5t Housing (INFERNO GT/GT26)| 20 X 1 2750
IF205 | 7AY K7y K=TL—K(T7v7) 979FR) ({7 7—/GT/GTW26)
BK | Front Upper Piate (Black) | 89X 1 605 IG111 | Gylich Bell (INFERNO GT/GTW26) | &9 X 1 1100
Y34 Y My 7 (4mmjL=17/2A/FM185) Sxdmmty hER IG112 | L&+ (15T / A 77—/ GT/GTW26-15)
IF218 | Jint Cup (4mm/L=17/2pcs/FM185)| VX 2 5yamm set screw X 2| 770 158 | 1st Gear (15T / INFERNO GTIGTW26-15) | €0 X 1 990
+v 2 I)L7—LA (LR/IF6B) IG113 | 2&+¥ (18T/1 Y7 7—/GT/GTW26-18)
IF221 | knickle Arm (L,R/IF6B) €@ x1 1100 -18B | 2nd Gear (18T/Inferno GT/GTW26-18) | 919 X 1 990
70 FO7% 27— 4 (INFERNO NEO) H2mmty NEA TR IGB112| 2020 X EFAAMG GT3 7L -V 3 VA7 1
IF233 | Front Lower Suspension Arm (INFERNO NEO) Wx2 4x12mm Set Screw 770 OR | 2020 Mercedes-AMG GT3 Decoration Body| * 1 16500
J¥07% 27— L (INFERNO NEO) 42ty A T IGH007 | "A =L BRARR—2]77 Y 712N | o
IF2348 Rear Lower Suspension Arm (INFERNO NEO) @x2 4x12mm Set Screw * 2| 770 BK | Wheel (5-Spoke/Black/2pcs) x2 1210
X77—(RY v > 1 /MPIRS)| m GAV8A VT =ARYI (12 77—/ CT2J2)
IF242B| \1uffier (Polish/MP9 RS) X1 7920 | |IGTO04 | Tire ¢ jnner Sponge (Infermo GT/2pcs) X2 1980
¥ Zik=)L K (MP9 RS/NEO RACE SPEC)
IF243B| \tanifold (MP9 RSINEO RACE SPEC)| B X 1 2640

43




11\071 \0_ ‘y SPARE PARTS % FOR JAPANESE MARKET ONLY.

ACVE= AR (F—No.& A%
Part Names Quantity
2AE—=RKZVRIvyay @) B

K E il
(i)

IN=Y% RNA (F—No.EA¥) | KiES

Part Names Quantity (Fd)
7y ¥y —(M7x11x1.0/5A)

IGW008B| 1 v, | (¥ 2—=/GTH) @ 8800 1W701110 Washer (M7x11x1.0/5pcs) @Wx5 220
Ghos Typeran) 0 |O@@®D@x2 1284 | Gilow Bell (5.30) @xs 220

o Sorow *4 "6k | Golor Strap (Wiiacky1apes. | @ 18 275

2 S Pt S *3 1708 | Bojor Antenns (Sackidncs) | %4 550

5t o Cap S X2 " 98 | kS colr (0 s @ a5

i Sot Serom * 1 " e sem " |@BB@x1 | 1320

e b e KETo5m | S Sarew X

O Sttt s hos rporenn| @B Bxt @x2 | 1320 | | 8 | 570 e Sponge (opos) | B X2 1100
o] st s S TGty | ) 990 | | 74032 | KESSSE Engine @x1 26400
0| et b S Tpueng) | B 990 | | "455% | Saing o il (1poiccz55p)| ® X 440
e 5Speet Sh0m 8o for GTraTE)| D BB x2 95| {74905 | & Giow Pug (74604 | 880
O N2 A R B O | eaeo| | e2ias| SO0 redaner | @

2-Speed Trans Mission Unit Ny T =RIL5 — (Syncrof/3EY)
(Shoe Type/GT) ©® W6 x2 82141/ Battery Holder (Syncro/3pin) X1 440

SO e R
w227 Lo o S | @+
Sgﬂémﬁp’sﬁ% x2 82276 g;vg-\li\:;] /Se(tz éﬁcs) D@x2 550
‘xamm Set Serew X | 92515 | Wit Joing Pipe for 112000 X2 1100
-y T swwce | 3T mnn N |xe
| 5 Spoed Holdsr B 1 i S *1| 880 | 026438 7 5 o (apesy | X4 550
IGWO51 ?G/T;/E‘Egs;%/l,\fpg 'T\yge/) h @ W& 5720 | |92988 ﬁu?ﬂzr_séﬁi)g)m X2 440
(GTZNEO STMPO Type) | @x2 24 "B | Gt sitcans Tube 2511000 B 605
2x185mmAy 7 ZEZ 1 96643 5x7mm> Ltz v 5x7x0.1 /0.2 / 0.3mm &10A 495

2x18.5mm Hex Screw 5x7mm Shim Set 5x7x0.1/0.2 /0.3mm 10pcs
a2 o e St * 1 96772 | 152 1exo.1amm Shim SUS. | % 10 495
o set S * 1 96774 | S50 s Shim (5908 | % 330
oxonn it oo X 96775 | x10v0.15ram 8P (10008) | * 10 330
o o Sorem %4 97001 | BoelShat (s rmmiges S 107| ©% 6 660
i Pt o 97002 | Gty i (1 w1 0peuFMZS)| 2% 10 275

2x5mmAy 7 ZE X 97009 | ¥V 1t\=Y+ 7k (3x52mm/2 \/BSWT4)

2x5mm Hex Screw % s -52 | Shock Shaft (3x52mm/2pcs/BSW74) x2 770
IS051B| ol Tank (180085 TR) | @ 2200 | | %568 | Fin (2 iz amimipes) | @ 35
5K | o o ha NEQ ST PAGESPE) 20X 5500 | | T25° | Setow Pin reimmnpet) | © 4 385
LA3 | g Bl End (12pc) | )X 12 320 | |85 | Serow Pin Grdommiznen, | @ x2 440
MAO24 SXan; g;Zfr(‘a:L)(] 14D x 1 660 9722 ° éc?eldvjﬁ’; l(:3;4(63;:1‘:116/g]prgé)2)\) BHx2 440
ORGO8| & J30V27 (P6/AL>2) 157 ®x15 440 97045 mﬁe:gjszef &ﬂgé&;ﬁggg; @MWx5 1320

Silicone O-ring (P6/Orange) 15pcs

FIvZROv K (M) 6.8mmmAR—JLT> K (8A/1296)

OTW12| Agjustable Rod (M) &x2 330 | | 97052 g'gmm Ball End (8pcs/1296) | X 8 440
M3x6 T—/\—T v v — 3PCADCY v F¥a—tvh

WOT41V \3xe Tapered Washer x 10 495 97053 | 3pC ADC Clutch Shoe Set DD x3

6.8¢ AF—JLIR—JL (10A) W Oy B LUV E— AN
W0202| g5, Steel Ball (10pos) 69 x 10 770 M—EB/C—VERFE L TWERWI—YMB D £,

Z0HAE. REN—YRENTASNTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

MRTMAERIF2021F5B1HREDH D TY,

990

44



17’:/ 3 yl \0_ ‘y OPTIONAL PARTS % FOR JAPANESE MARKET ONLY.

IN—Y %

EN

K TE i

IN—Y %

S

K E i

Part Names

Description

(i)

Part Names

Description

(i)

612061B

RF«. TH=Ib. D14>J,. YSAFXVII—H)

Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

BODY SHELL

IE117 UV REEZA4H—ty ~ DvoO—)Lzilz3 1100 IGH005 | /&1 =)L (10ZRR—7/7 794 /2 \)| @) & it 1210
Rear Stabilizer Set Prevent chassis rolling of rear. BK | Wheel (10-Spoke/Black/2pcs)| instead of (.
7L —%0—%—(30mm/MP9) | @0 & X IGH005 | /&4 —JL (10ZR—7/IRTA k2 \)| @) & it

IF415 | Brake Rotor (30mm/MP9) instead of §0). 2200 W | Wheel (10-Spoke/White/2pcs)| instead of @9. 1210
7.8mm EfF/\—RR—)L(2 A /IF56) | @5)& i IGTO03 | KCRY v o594 (#4504 v+ —ft4 ¥ 77— /GTj2A) | @9, (10 & x4t

IF463H| 7 8mm Flanged Hard Ball (2pcs/IF56) | instead of @. 550 -45 | KC-Slicks Tire (#45Mith Inner/GT/2pcs) | instead of G, @M. 2530

IFW53|3PCO Sy FAZUV7 (1.10)| @DexEh  36-275v7E(110) 440 IGTO03 | KCRY v 7547 (#55/4 v+ —fij4>77-/CTj20) | &9, G0 & 5#ta 2530

H | 3PC Clutch Spring (1.10) instead of@0). for 3-piece clutch. (1.10) -55 | KC-Slicks Tire (#55/With Inner/GT/2pcs) | instead of (19, 0.

IFW53|3PCYZ 5 v FATU > (0.95)| @Ders  3-2757R(0%) 440 IGWOO01| 743702 M T3¢ U7 (545097 77-/6T2) | 64,65 & 3Xia 6380

M | 3PC Clutch Spring (0.95) instead of52D. for 3-piece clutch. (0.95) GM | Al Front Hub Carrier (Gunmetal/inferno GT2) | instead of ©4), €5).
IFW53| 3PCY 5 v F A7 > (0.90) | (OLxs  36-277v7R(0%0) 440 IGWO004| §15=27") ¥ (65-21/L=45/7Y =20 | G & Zxia 880
S 3PC Clutch Spring (0.90) instead of@0). for 3-piece clutch. (0.90) -5521 | Shock Spring (5.5-2.1/L=45/Green/2pcs) | instead of ).

FW1048 JOY R RS ESAHY -ty N 7OV 0OO-LZIZ% 1760 IGW004| 5V /(=277 (6-2.1/L=45/71b—/21) | @) & Zxita 880
Front Stabilizer Set Prevent chassis rolling of front. -6021 | Shock Spring (6-2.1/L=45/Blue/2pcs)| instead of ().
BPCT7ILZVZYFIa— |@)exin IGW004| §V18=27)Y7 (65-21]L=45/1 TO~[20) | G0 & zxita

IFW136| 3pC Aluminum Clutch Shoe | instead of ). 1650 -6521 | Shock Spring (6.5-2.1/L=45/Yellow/2pcs)| instead of (). 880

IFW326 | A=A (FR=MPYTTT/HY X9y /AN | SERED IR —)LINT 1210 IGW004| §V1\=27) 27 (822/L=45/77y7/2N) | Q) & zxita 880

GM | Wheel Hub (Narrow/MP9/777/Gunmetal/4pcs)| Thin-type wheel hubs -8022 | Shock Spring (8-2.2/L.=45/Black/2pcs)| instead of ().

IFW332 FWIFYILT=L(LR/ Ty Y 2f8)| PLIEDELOF Y I F—L 10450 IGW004| §V1\=27) 27 (9-22/L=45[Y LI\=[2N) | @) & zzifa 880
Aluminum Knuckle Arm (L,R/With Bush) | Machine cut aluminum knuckle arms -9022 | Shock Spring (9-2.2/L.=45/Silver/2pcs) | instead of ().

IFW444| 70 84 KRA=LNT QA A5y NP9 | EBED7RA — LI\ T 825 IGWO52 N=RA77YV5 7L - (1075/R246-35018) | 70758 D@k 5 1 7 2640

GM | Front Wide Wheel Hub (2pcs/GunmetalMP9) | Thick-type wheel hubs Hard Steering Plate (7075/for R246-3501) | High strength 7075 grade
TLRSALIIATTY v 3= (75 ENRSSTRR) | 77 )L = BB D NYN=((>T77—/CT2R) | RT1ONG2EEMZBHEHD

IFW448| Long Range Steering Servo Hom (FUTABAMPYIST-RR)| Aluminum 1540 IGW053 3D Bumper (for Inferno GT2) | Effective control of body shake. 2750
PAIDYALYYRTTY s~y (o KogPYsTRR) | 7 )L S B4 SP IRV MYR=A7- (1075759914 v77-)612) | 7 JL S Bds@fb 5 1 =

IFW449) Long Range Steering Servo Hom (SANWAKOIMPYIST-RR) | Aluminum 1540 IGW054 SP Front Shock Stay (7075/Black/GT2)| Aluminum reinforced type 4070
FVIAAY M ==Y (75 \EMPY)| 77 )L S & SPUPSUI-AF-(0T5/75 90 77-/CT) | P IL S Bsgfb 5 1 7

IFW454/ Ayminum Throtfle Servo Hon (FUTABAMPY)| Aluminum 2750 IGWOS5| 5p Rear Shock Stay (7075/Black/GT2) | Aluminum reinforced type 4070
POy MF=it=> (47 /KOB/MPI)| 77 )L = 2 BEPCH Ty FAI (V77— /GT2)| BEIATTT VLML ARY AT Y7

IFWA55| uminum Throtte Sevo Hom (SANWAKOMP9)| Aluminum 2750 | IGWOSB| [ont Weight PC Clutch Bell (for GT2) | Lihieigh orimproe acoebraionresponse | 1620

IFW472| iA=L+ MM Th—fdAEL—y 3 Vi) (1) & it UYO7HATL=K (070757797 [GT2) | yrorsyraenszecharvavnzy?

BL | Wheel Nut (Blue/4pcs/for Serration)| instead of (. 1430 IGWOS7| Rear Lower Sus. Plate (0°/7075/Black/GT2) | Removal o rear skid angl ralises nceased trcton 2200

IFW472| A =)Ly b (Ly RN EL—Y 3 Vi) | (@) & it 1430 IGWO58 Yreyg-12 =L e 7 ETI0INGT2 TypeR) | £5-RF4 TV 7 ME1ZN=H)LfE 2310

R Wheel Nut (Red/4pcsffor Serration)| instead of (7. Rear Center Universal Shaft (L=110/1pc)| Changed to universal center drive shaft.
PLIATPYYTH- (75 NEN85mmMPI0MP9) | G2 & AR ARYE XYY I=(RFVT-N1TSCT2 TypeR) | ¥ v ¥ —DRERA T v 7

IFWB09| iy Steerng Seno Hom (FUTAB/85mmiiP10MPY) | instead of 6. 1540 IGW059 Special Main Chassis (Stainless Color/1781GT2 Type-R) | Increased chassis rigidity 9240
PLIRTT 54— (457 KOBN8EmmMPIONRY)| (2 & ZXifh 7L AARAN (7797 [GT2NEO20/NEQ ST) | 77 )L = 84

IFWE10| ynium Setng Seno o SAMNAKOBSmmiP1ONPY)| instead of 6. 1540 | |IGWOBO| yminym Radio Post (Bick/GT2NEO20NEQ ST) | Aluminum made 1320

IG112 | 1EFT (13T/DRX/1 > 77—/ GT)| Gf) & 534t ALNTYI—y b Q2A) | 7ILZH

-13B | 1st Gear (13T/DRX/Inferno GT)| instead of &1). 990 | |NTWO02| ) shock Set (2pcs) Aluminum made 4620

IG112 | 18+ (14T/4 V7 7—/GT/GTW26-14)| Gf) & 3xifa 990 1876 R Z 4 LY — RSV IDS0TEES 7y NI Ty 1100

-14B | 1st Gear (14T/Inferno GT/GTW26-14)| instead of G1)). Fuel Tank Filter Stops impurities from entering fuel tank
1G113 | 2&F¥ (16T/DRX/1 >~ 77—/ GT)| 619 & 5xifa 990 99213 REIF 1 —7 (2.4x6x1000mm) | AESY 1 7 THRiEZBALE 770
-16B | 2nd Gear (16T/DRX/Inferno GT) | instead of &19. Fuel Tube (2.4x6x1000mm) | Thick type prevents damage
1G113 | 28+ (17T/4 77—/ GT/GTW26-17)| 619 & 3xifa N7 Z—RAT— ) &zt
-17B | 2nd Gear (17T/Inferno GT/GTW26-17) | instead of 619). 990 92511 | Muffler Stay instead of (8. 660
IG113 | 28C=AV¥v (19T/4 7 7—/GTR) | 61 & 554 990 WENRGTAVTFYARNT v 7
-19B | 2nd Pinion Gear (19T/Inferno GT)| instead of G19. Easy removal improves maintenance effciency
IG113 | 28E=AV+7 (20T/1> 77—/ GTH) | 61§ & 5t ST ) Oy R VTR
-20 | 2nd Pinion Gear (20T/Inferno GT)| instead of 619. 770 ® %%Bi%\g 7 ?ngfb)?;ggga )/\7% ﬁgi;_&
1G113 ZEE”Z_W'\/:\'—‘V (21T/1v77—/GTH) @ ERH 770 Note that some parts are not sold as spare parts!
-21_| 2nd Pinion Gear (21T/Inferno GT) | instead of &fp. Einige Teile sind nicht einzeln erhaeltlich!.

% FOR JAPANESE MARKET ONLY.

(Body, Decals, Masking Sheet)

Y £
Part Names

CORVETTE C7.R/RT 1 (GT2/WB360mm/1546-40)
CHEVROLET CORVETTE C7.R Clear Body (GT2)

K TE A
(Btid)

6380

IGB160

2018 9 vy FvLyyvy— /YTAL—YavyRT 1Y b
2018 Dodge Challenger Non Decoration Body Set

10450

IGB161

2020 Mercedes-AMG GT3 /Y7 AL —yaYRT sty k
2020 Mercedes-AMG GT3 Non Decoration Body Set

10450

BRATHRT Y b

(BRF5TA)

=V %
Part Names

K E A
(Biid)

% FOR JAPANESE MARKET ONLY.

PAINTED COMPLETE BODY SHELL
(Painted complete body shell)

45




FS
Description

K E il
(i)

K E A
(i)

=YY%
Part Names

RAE
Description

=YY%
Part Names

36113 | KRF Hex Wionch Drivar 5.omrm 1100 | 36219 §F Kiife g Renmer | I misghamanindes| 1980
36114 | KRF Hex Wionh Driver 5.0mm 1100 | |36219P| S ikt Edge Reamer Pils | LEfI a2 17| 2200
ag117 [KRE M2 X B2 4/ 5.5mm 1100 oot S

36133 I}ESE Zr; ﬁelér;e?(g.o(%r%nm) 2200 36261 ﬁFé{FFXSTa\fnlbexssm;)()j-JE:r?dﬂ; éjé?sz&sxstrzghﬁ géléﬁiif%/ﬁgfy 550
36134 | KRF Arm Roamer @ommy 2200 | |362628 | KR Stanioes P-Bocy Socors urve | aiseors for P bact.| 770
36135 | ki Tumbce Wiench (08 5408 1980 | | 80165 | &rcas Viranah (5.5 0/8.0/10mmy | mcdes s oy o | 990

IACEDZE A AR K E A ACZE SEN K E A
Part Names Description (Frd) Part Names Description (F2)
YKW001 AML—FU—=T—(¢3.05) | 3mmAF+y 7@EY—IL 3080 YKWO020 | KANAITOOL 6 L ¥ F K74 /¢~(20mm/ 751~} 2530
Straight Reamer (3.05) Smooth gaps 3mm holes. TC | KANAITOOL Hex Wrench Driver (2.0mm/Ti-Coat)
vkwooe| 2 L= b U—X—($4.05) | 4mmri¥ vy TEEY =)L | 5000 YKW020 | KANAITOOL =LA ¥ h K54 /T=(20mm) | 3mm~Aw 2 2 ZFY —IL 2420
Straight Reamer (4.05) Smooth gaps 4mm holes. BPB | KANAI TOOL Ball Point Driver (2.0mm)| Tool for 3mm Hex screw
YKWO003| KANAITOOL ¥4 F AR 74 /\=(6mm)| #h2nt'y NOBERENBD T, 2420 NENEY NORRTENHDET,
B KANAI TOOL Screw Driver (Flat/6mm) | There is a bit single article of a spare. There is a bit single article of a spare.
YKWO004| KANAITOOL Y4 FARZ4/(=(dmm/OVY)| #h2hty FOBREN BN £T, 2900 YKWO025| KANAI TOOL 6 &L ¥ F K74 \=(25mm)| 3mm*+ v 7L XY —)L 1980
B KANAI TOOL Screw Driver (Flat/4mm/Long) | There is a bit single article of a spare. B KANAI TOOL Hex Wrench Driver (2.5mm)| Tool for 3mm Cap screw
YKWO005 | KANAITOOL ¥4 +ARZ4/\=0mm/OVY)| T>¥> =— RILFA%EA 1870 FNENEY MOBRFNHDET,
B KANAI TOOL Screw Driver (Flat/3mmiLong) | For adjusting the needle of the engine There is a bit single article of a spare.
ZNENEY NORRTNHDET, YKW025| KANAITOOL fi=Jbiff ¥ b R 74 /= (25mm) | 3mm*F+ v 7€ ZAY—IL 2420
There is a bit single article of a spare. BPB | KANAI TOOL Ball Point Driver (2.5mm)| Tool for 3mm Cap screw
YKW008| KANAITOOL 752K 54 /\=(No.1)} 3~4mm7 52 EZAMY—Ib| 5oy NENEY NOBRED BN ET,
B KANAI TOOL Screw Driver (No.1)| Tool for 3~4mm Phillips screw There is a bit single article of a spare.
ZnZhEy hORGETDHDES, YKWO030| KANAITOOL 6 L Y F K74 /8=(3.0mm)| 4mm=+ v FEZBY—JL 2090
There is a bit single article of a spare. B KANAI TOOL Hex Wrench Driver (3.0mm)| Tool for 4mm Cap screw
YKW007| KANAI TOOL 75 AR 54 /\~(No.2)| 2~26mm75REZAY—IL | , 420 NENEY NOBRFNHDET,
B KANAI TOOL Screw Driver (No.2)| Tool for 2~2.6mm Phillips screw There is a bit single article of a spare.
ENENEY NOBRED BN ET, YKWO30| KANAI TOOL 7=)bfif ¥ M K54 /(=(30mm) | Amm* ¢ v ZEZAY—IL| 420
There is a bit single article of a spare. BPB | KANAI TOOL Ball Point Driver (3.0mm)| Tool for 4mm Cap screw
vkwoos| LA —LL > F(1/8 A4 2)| "1 =L+ v hAY—IL 3520 NENEY FOBRED BN ET,
T-Wheel Wrench (1/8 Size) | Tool for Wheel nut There is a bit single article of a spare.
Z/\F(5.5-7.0) YKWO055| KANAI TOOL iRy 7 AR Z4 /8= (55mm)| 3mm7 v kY —JL
YKWOUT| Spanner (5.5-7.0) 1760 BXB | KANAI TOOL Box Driver (5.5mm)| Tool for 3mm Nut 2640
ZIXF(6.5-8.0) ZNEREY NOERFNHDET,
YKWO012 Spanner (6.5-8.0) 1760 There is a bit single article of a spare.
YKWO15| KANAI TOOL 6 &L Y F K54 /8=(1.5mm)| 3mmE v k £ ZFY —JL 1870 YKWO070| KANAI TOOL Ry 7 AR 54 /8=(7.0mm)| 4mm+ kY —JL 2750
B KANAI TOOL Hex Wrench Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (7.0mm)| Tool for 4mm Nut
ZNENEY FORRTENHDET, ZNENEY NORRTNHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKWO15| KANAITOOL =L ¥k K74 /=(15mm) | S3mmt v b XY —JL 2420 YKW102 ZIFt vk (55-7.0/6.5-8.0) 3190
BPB | KANAI TOOL Ball Point Driver (1.5mm)| Tool for 3mm Set screw Spanner (5.5-7.0/6.5-8.0)

ZNEhEY NORRTEDHNET,
There is a bit single article of a spare.

46




7573 l/ ® z-’r}l/ CHEMIC L ° OIL % FOR JAPANESE MARKET O

UACAVE4 AR b, ki =YY% AR e A
Part Names Description (FzaA) Part Names Description (FaA)

> oEv ) 2(3g) FIOVEKRT ) R HG Y31 kT UZR DERSAN: 2P
96162 Ring Gear Grease (3g) Teflon special grease. 440 96508 | 4G Joint Grease Grease for joint part. 880
FrYoERZ RS 2B/ 0T HBICER ERENAD
Reduces wearing of gear Use info metaljoint parts. Reduces the wear
I7—=9)—=F—=A4)I(100cc)| T7=4U—F—FRA1I SPRFZUYVTFyR N7V IRAAI
96169 | ajr Cleaner Oil (100cc) Oil for air cleaner 880 96625 Special Bearing Liquid Bearing Oil 1100
96176 HG I7-9Y=+=A1L(7Y~> /100cc) 1540 N7 UV T EROUREEFIE
HG Air Cleaner Oil (Green/100cc) Retrieves potentiality of Bearing.
Ow 7% b (F58E H0cc) | ERDEHBHLEF FI7FYY—)LY ) X (3g)
96178B| | octite (Medium Strength/10cc)| Stops loosing screw 1320 XGS151| pift. Gear Seal Grease (39) 990
Y DEMR IS ICENERIE xasise| EZ717Y a4~ ko2 (3g) 035
Protects from loosing screw Drive Joint Grease (3g)

:/ IJ j y#'r}l/ SILICONE OIL % FOR JAPANESE MARKET ONLY.
IN—V % AR IN—V % PSS IN—V % AR | kEf
Part Names Description | (ft2) Part Names Description | (ft) Part Names Description
SIL | ) 3> )L#150 (40cc) SIL | &) 3> 7 )L#900 (40cc) SIL | ¥V 271 )L#200000 (40cc)
0150/ Silicone Qil #150 (40cc) 0900 Silicone Qil #900 (40cc) 200000| Silicone Qil #200000 (40cc)
SIL | &322 )L#200 (40cc) #e60| | SIL | >YA>AIL#1000 (40cc) SIL | Y327 )L#300000 (40cc)
0200| Silicone Qil #200 (40cc) 1000| Silicone Oil #1000 (40cc) Y )—F £660 300000| Silicone Oil #300000 (40cc)| | 77 F5 #1430
SIL | ) a7 )L#250 (40cc) SIL | &Y 327 )L#1200 (40cc) | | for shocks. SIL | ¥V YA JL#500000 (40cc) | | for diffs.
0250| Silicone Oil #250 (40cc) 1200/ Silicone Oil #1200 (40cc) 500000| Silicone Oil #500000 (40cc)
SIL | > a>A)L#300 (80cc) SIL | YU aVA1)L#1300 (40cc) SIL | ') 27 )L#1000000 (20cc)
0300-8| Silicone Oil #300 (80cc) 1300| Silicone QOil #1300 (40cc) 1000000] Silicone Oil #1000000 (20cc)
SIL | 2> )L#350 (80cc) SIL | U 3> JL#2000 (40cc)
0350-8| Silicone Oil #350 (80cc) 2000B| Silicone Qil #2000 (40cc)
SIL | 2> )L#400 (80cc) SIL | &Y 3>A 1 JL#3000 (40cc)
0400-8| Silicone Oil #400 (80cc) 3000B| Silicone il #3000 (40cc)
SIL | > a7 )L#450 (80cc) SIL | ') 3> 7 )L#4000 (40cc)
0450-8| Silicone Oil #450 (80cc) 4000B| Silicone Oil #4000 (40cc)
SIL | &> )L#500 (80cc) | | 4> /—F SIL | ¥ 3> A )L#5000 (40cc)
0500-8| Silicone Oil #500 (80cc) for shocks. 5000B| Silicone Qil #5000 (40cc)
SIL | > a7 )L#550 (80cc) SIL | ¥U 3> JL#6000 (40cc) £990
0550-8| Silicone Oil #550 (80cc) 1210 6000B| Silicone Qil #6000 (40cc)
SIL | 2> )L#600 (80cc) SIL | YU 3> JL#7000 (40cc)
0600-8| Silicone Oil #600 (80cc) 70008 Silicone Qil #7000 (40cc)
SIL | > a7 )L#650 (80cc) SIL | ') 3> 7 )L#8000 (40cc)
0650-8| Silicone Oil #650 (80cc) 80008 Silicone Oil #8000 (40cc)
SIL | &> )L#700 (80cc) SIL | ') 3> 7 )L#9000 (40cc)
0700-8| Silicone Oil #700 (80cc) 9000B| Silicone QOil #9000 (40cc) F7H
SIL | >V 2> )L#750 (80cc) SIL | ¥J 3> )L#10000 (40cc) | | for diffs.
0750-8| Silicone Oil #750 (80cc) 10000B| Silicone QOil #10000 (40cc)
SIL | 2> )L#800 (80cc) SIL | ¥ 3> )L#15000 (40cc)
0800-8| Silicone Oil #800 (80cc) 15000B| Silicone Oil #15000 (40cc)
SIL | > a7 )L#850 (80cc) SIL | &Y YA )L#20000 (40cc)
0850-8| Silicone Oil #850 (80cc) 20000B| Silicone Qil #20000 (40cc)
SIL | &) 3> JL#30000 (40cc) £1100
30000B| Silicone Qil #30000 (40cc)
SIL | &) IV )L#40000 (40cc)
40000B| Silicone Qil #40000 (40cc)
SIL | ¥ 3274 )L#50000 (40cc)
50000B| Silicone Qil #50000 (40cc)
SIL | &Y YA JL#60000 (40cc)
60000B| Silicone Qil #60000 (40cc) 1030
SIL | &Y a7 )L#100000 (40cc)
1000008| Silicone Oil #100000 (40cc)

47



IN—Y %

AR

Y E A

AP

A

e ZE A

I-r\\‘y 9 Z ° l(“y 9 BOX ° BAG % FOR JAPANESE MARKET ONLY.

Part Names Description (FeaA) Part Names Description (FeaA)
Ew bRy 7 2 DX T B I B 876138| KYOSHO FvUYI/\wT S |5+ X /250x410x360mm 6050
Pit Box DX Good for storing tools KYOSHO Carrying Bag S Size / 250x410x360mm
- X/ 542x300x397mm 876148| KYOSHO Fv VYT M| 1 X /300x500x450mm 8250
Size / 542x300x397mm KYOSHO Carrying Bag M Size / 300x500x450mm
Ew hRy R TEIAIC HE KYOSHO F+ ' > 7 /\w 7 L | %+ X /350x550x540mm
80461 | pit Box Good for storing tools 7480 876158| KyOSHO Carrying Bag L Size / 350x550x540mm 9350
4 X / 420x240x330mm 8761s | KYOSHO Fr VI Tr=2(77v7)| ¥ X /320x560x220mm 4620
Size / 420x240x330mm KYOSHO Carrying Case (Black) | Size / 320x560x220mm
V—JLiky o X -+ X / 330x230x65mm KYOSHO ¥+ U ¥ —Z (L R)| 4+ X/ 320x560x220mm
80462 | 140| Box Size / 330x230x65mm 1980 87619 | KyosHO Carrying Case (Red) Size / 320x560x220mm 4620
JIX—=YiRy I A L - X / 410x264x43mm KYOSHO ZOamR/\wy & - X / 340x240x160mm
80463 | parts Box L Size / 410x264x43mm 1980 87823 | KYOSHO PROPO Bag Size / 340x240x160mm | 3900
JIR—=YIRY 7 ZM - X /232x122x32mm
80464 Parts Box M Size / 232x122x32mm 605
K=Yy I RS H+ X /120x83x25mm
80465 Parts Box S Size / 120x83x25mm 165
JIX—=YRy I XSS 4 X /89x36x26mm 3 A
80466 | parts Box SS Size / 89x36x26mm  3pcs 440

7D7ﬁ TRANSMITTER % FOR JAPANESE MARKET ONLY.

ACVEA

Part Names

FS
Description

Syncro KR-331 5{E# (E.5)

82135 Syncro KR-331 Receiver 5500
Syncro Touch KT-432PT | 2.4GHz,4chi¥ {51
82136 Syncro Touch KT-432PT | 2.4GHz 4ch Transmitter 26400
Ty FINRILE AT
Touch panel type
Syncro KR-431T L ¥—/\— | 2.4GHz,4ch3 {514
82137 | Syncro KR-431T Receiver | 2.4GHz 4ch Transmitter | #400
KT-231P/KT-331P/KT-432PT{EF A4¢
for KT-231P/KT-331P/KT-432PT
Ry 7Y=mV5—(Syncro B /3 EY)
82141 Battery Holder (Syncro/3pin) 440
24y F(Syncro. REHAE /3 EV)
82142 | gyjtch (Syncro for Receiver/3pin) 550
H—7R KS-5031-09MW | &KLV 517 &BFY
82273 Servo KS-5031-09MW High Torque type with metal gears 6600
H—iR KS4031-06W
82274 | Servo KS4031-06W 5500

48



I- l/ 7 I\ IJ ‘y 7 ELECTRIC % FOR JAPANESE MARKET ONLY.

=Y %

Part Names

NIVFRY—F—HRyI2R20
Multi Starter Box 2.0

K&
Description
1/10~1/8 €7 /LA
For 1/10~1/8 models
IVIVRBARI -5 Ry X
For starting the engine.
A& 7.2V Ny T — 2 KpE
Requires two 7.2V batteries

K E
(BiiA)
8580

36240

ACVE2

Part Names
IJANIAVIAR=9T=25-20
Spark Booster Extra Long 2.0

K&
Description

T 1 B EWEICRE

Optimal for cars with high body height

K E
(Biid)
1980

362408

IYANIAVT A=Y T-25-20
(YA 2200 fF)

Spark Booster Extra Long 2.0
W/Orion2200

N7« BABVEICRE
Optimal for cars with high body height
IOy T Y — 1

Includes batty

2860

36216S

AN=9T=25=20 A A 2200
SPARK BOOSTER with ORION 2200

NyTY=0971Y3VX=§~f777 -9~
Spark hooster with battery condition meter
AVRYNIATOTFTe—5~
Compact plug heater

2860

IN—VY %

rotey—

RE

K E A

ACCESSORY

=V %

% FOR JAPANESE MARKET ONLY.

RE K E A

Part Names

Description

(Bi:d)

Part Names

(Bisd)

Description

1700BK N7=2Z8F97(S/77v9) 18\ | 25¢02mm 18N 7597 198 80823 |BigK2.0 EwY hNYw KN 75w | - X/1200x600mm 4400
Color Strap (S/Black) 18pcs | 25x102mm 18 pes. Black BK | Big K 2.0 Pit Mat Black (61x122cm)| Size / 1200x600mm
1701BK N7=ANZv 7 M/7Zv7) 18| 35x150mm 18X T5v% 275 80823 | BigK2.0 'y k¥ w k Lw K| #+ X/1200x600mm 4400
Color Strap (M/Black) 18pcs | 3.5x150mm 18 pes. Black R Big K 2.0 Pit Mat Red (61x122cm) | Size / 1200x600mm
1705 | AZ7=7YTFAF ¥y 7Y% (BA)] 63ksomm 67 774 550 96161 | 2V T 1 VI IA N NS Y ZEAEYIA ~ 508
Color Antenna (white/6pcs) | 03x450mm 6pcs. White Setting Weight Weights for balance adjustment
1708 NT=TVTF BXvyTVHE(EN)| ¢3xsomm4n  T597 550 961658 7L 7—7 (40x2500mm) | RT « O, #wRET—7 495
Color Antenna (Black/4pcs) | e3x450mm 4pes. Black Aluminum Tape (40x2500mm) | Tape to repait/reinforce body
1796BL ZRAZNY)AVFa—T (TI=)| V- RigRERF1—7 770 ECHRDEZE < Foll
Spiral Silicone Tube (Blue) Code protection tube Most suitable for fixation of the wiring
W PRELRO N5 7L ERLE 96183 | 717-Y2yF1-7(2301000/7)—)(17908L)| #A#tF 2 —F  TIb— 605
Protect he trouble for iscomnectionlexposed ofead vire BL | Color Silicone Tube (2.3x1000/Blue)| Fuel tube Blue
17965G ZINA 5)|/f/ UIAYFa—"7 | U—RigRERF1—7 770 96183 | #7-Y)3vF1-7QK000/AT-77L-)(1790%0)| NF2—7  RE=V7L— 605
(RE=V7L-) Code protection tube SG | Color Silicone Tube (2.3x1000/Smoke Gray) | Fuel tube  Smoke Gray
Spiral Silicone Tube WP RELO b5 T LRI 96184 | PATLE(TRT2) FER FERBORY 2 AA| 0
(Smoke Gray) Proect e toubefordiscomectonexposedof ead e Waterproof Bag (TR12) For Receiver and Receiver battery
36218 FYR=EY RRIVYR (X7 2y M) | 5V -0kERIEERZS YR 770 96186 TLY—Z—(8x200mm/1 )| XAy R0BEE K1) 0OBAERL 1100
Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance Rubber Sealer (8x200mm/1pc) | Fillinthe gap of radio box to protect the dust
36228 | XYTFYARIYR O=9147(7797)| §I-25R BECRA-LATI 49 MiZ 1760 96424 | 2 1 —IJL/R> 7 500cc AE—F o —IAEEAIRE| e
BK | Maintenance Stand Type Low (Black) | Shock Stand, with screw and magnet Fuel Bottle 500cc For quick refueling.
36228 | AYTTYARG YR O=94TF(Ly R) | §2K-257 K BREAR-LKT) 2y Mtz 1760
R Maintenance Stand Type Low (Red) | Shack Stand, with screw and magnet

49




7’ \0 l/}l/ APPAREL % FOR JAPANESE MARKET ONLY.

=Y % | B Sk e

Part Names Description | (F#a2)
87962 ,:Atpz;lr:ml(\i/(\((}é)éa%HL%gDo/gia/c%) 1760
880015 w)gg% ZIF;dZZZOOTTjgh{éTVZgn';//SS; 2200
880025 %Oosg% ZHJQ%?oTF’-%’h‘féb(F‘?e@gi 2200
B8004L| { Fado 2.0 Sweat Wiood fed Largo 6360
88004M z;gc{sj;leojls\mjfgat/v}i/ﬁo_dl\ggévaljezm 6380
880045 { Fade 2.0 Swoat Wiood Aed Small 6380
BO009XL| € Fado 2.0 Suaat Witiood Fed X Large 6380
s (S0 it 21208
s U0 (h g 287
880055 |\S5HO Windbreaker 20 (&-Se) 10780
BB00SXL| 551G Windbreater 2.0 (XL-0) 10780
B8006L| K\ ORHO Hoavy Jackst 2.0 (L-Swe) 19800
BB006M| |V OSH10 Hoavy Jacket 20 (M-Size 19800
580063 KO0 Hoavy Jackst 20,550
BEOOBXL| Y ORHO Hoavy Jacket 20 (XL-S1e) 19800
o by s et o 2
B [
880075 Kiaro .0 Swoat Nor ek Hed Broa 5280
S T et
e e S S
s 1% S sty )
s 15 IS Sk
s CF el o Seerel g XD
s G o Sens 2~
s § S B St
e S0 21 g~ 19
oo e S G ™

50



EXFyh-UVT -0y ovr— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

RE ‘ B M [XEf RE ‘ £ AH Ed BE ‘ B AH K
No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&)
@ CAing. H  Faesonmortia (72 e e
1011 |G Amtorirbpeny 10p05] 220 | |UOSSEN| . v Fangoa Nt apes)| P2 | 220 | | 1S09008T| Bt 6 Tranmumintora o) |10P55] 440
(& Ehing IS L) Fae o et 8755 | 440 | | 1500007 i e 07| 440
12015 | E (et 510609 10pos) 165 | | USR] bl o (ool 90| 40| | 1S09012T| iy Gt namnnint0oes 1095|440
EYU > 7' (E2.0/10A) FIVZTSVvIFAOAYF Y b REVANY T RER
1-E020 E-Ring(E2.0/10pcs) 10pcs| 165 @I Aluminium Flanged Nylon Nut (I]mmmm Button Hex Screw
12025 | £ ria(Ea 610009 1090s) 165 [IHOGE| i) g gon | 922 | 390 | [ -512008 | G S0 O ernontsy 1098|275
12000 | & open 10905) 165 [IMOGTAC| b gt o o | 952 | 390 | |-312003 | Gncn SO RTINS opos| 300
12040 | £ e 610000 ropos| ves| | (jummmmm 6 S S0 Buton Soewened 6x310p0e) |1 0955] 440
12050 | £ e r10pon 10pos) 165 | 1502008 | o Sranuip oohopes, | |19 330 | |staoos| B G earioptsy [10Pcs| 320
12080 | i 6 610009 10p0s) 165 | 1502004 | i Soronup arcpes, | |19 220 | |519003H| Bncn Sromionmiorarioptsy [10P55| 350
12070 | E e Gapes) opcs | 165| | 1502606 | it ramiz amopesy | |10005 220| |11t oS0 opee) [109cs] 390
FE100 | it t0iopen) opos | 16| | 1502608 | it o oonopesy | [10005 220| 11| o0 ropes)  [109°5] 390
B ' FS02612 | 4 Soamipiontaitopes | |10005| 220 | |rstanton] B ctoriopee) |07 90
FN2016 | izt o10pes) 10p05) 220| | 1502618 | i Soromip satones)  [19%8 220 | | S190124| Buron Somtonaoe 2riopes) [10P53] 350
N2620 | s anopes) | [1000s| 220 | 1500008 | ot domnanonopon | |10 220| 1ot anope [109°5] 390
NSO24 | 2 10pes) 10p05) 220| | 1509008 | i Sroniipnariopes | [1995] 220 | |1510018 | Gron e mouoetariopes) |10PC5] 350
1-N4032 Zu‘ty(,\:‘fggﬂgélgm 10pcs| 220 | | 1-s03010 ém\gcfef;{,fﬂ(xmgélgm 10pcs| 220 | [1-513022H ;ﬁ;%ﬁ%?ﬁﬁl&;g@g]\) 8pcs | 330
B Koot 800012 | S baaones | |1o0es| 220 | |rstanasn] B e | 0% | 90
M2 o oo Amimammedapes) 5795 | 40| | 1803018 |5 ontey |1opes| 220 | | rstatesn| B S e asapen | %5 | 0
B v 1800018 | 5 Soromibrariones | |10Pes| 220 | | rsannen] B aricpes) 07| 90
NES3ON | Xk o0 Noton (posy |59 | 220| | 1503028 | B bonsopes | [1090s| 220 | 1510108 Brcn S tuenhaanornopos) |0PS5| 350
NS0SIN | Loy ntom aposy | spos | 220 | sososn | ST SLEERION S omes| 220 | [rstantan B S i atopeny | 005 | 90
NSOAON | Loy nytom aposy | 5Pes | 220 | sosane | g ey [oses| 220 | [rstanten| Bt S oo | 0% | 30
0SSN | ey nyiom aposy | 5Pes | 220 | soaon0 | g e 1oses| 220 | [rstanten B o | 0% | 390
NSOSON | a0y nylom aposy |57 | 220 | 804015 | g Sl e 1omes| 220 | [rstanten 6 e | 5708 | 390
NBOSON | ey ylom aposy | SPes | 850 | | oz | g e 1oses| 220 | [rstanann B sorpen | 0% | 30
B Koo tyion vt (OIS &1 Sai Tapng ocow SU022H ton Scrowbimexsapes) | 9% | 39
W Mmoo 5755 | 550 | | S020TP | 15 B scrowthizananonos © |1000s| 30| | (Y 2 erping Scrom
IS L) o (i) | 5755 | 390 | [ FS028TP | 15 B Scrowthzonaropes)  |19905] 30| | FSTRATPH 16 Bt ScrmHeniis oxpopes) 1995 390
DS | L o o) | 5995 | 330 | [ rS0mre T g e hapeey |10905] 30| 18T T b & ronehaoeaopes)09°5] 390
H  eosana SOOTP| 15 B Sorpanaropos) | |109%5] 220| | FSIOITPH| 11 B S ouniantofsopes | 093] 390
NSOSTE | i Fangea (s |10Pe5] 220 | [rsmmmee| 1o e e repesy . [fopes| 220 | | (7T e s
NAOISE | a5 Fanged (s [10P05| 220 | [1smaee| 1o e ey [1opes| 220 | st e At x| 50 | 50
HUOSE | o ene Frnged (usoueapen)| 99| 390 | |1soumte | TE e apony . [100es] 220 | |rstami| g oroapas | 87 | 550
HUOSER | e Panged (useedapes| 93| 390 | | HmoaTe | 10 ot g sy [10pes] 220 | |ttt B s | 8958 | 550
H Kinian Fanged ot FSOETP| 15 g Sorowverariopes) | |10905] 220 sttt oo | 593 | 550
WA e b | 95 | 550 | SOWITP| 16 50 Serouimerarioncs) | |10905] 220 vt oo | 95 | 550
HMBEAR ity s Homimam ey 4995 | 550 | | SIOTP| T2 B Scromtperaitopos) | |19 220 | | ST e Mgt 95 | 550
S0P 15 B Sorompunsonioncs) | |10005] 220| |tz B )| 923 | 550
FSOUISTP| 15 Bing Sorowmnrariopcs) | |10905] 220 |t B g % | 770
S0P | TF s Gonamransoriopesy | |10005| 220 | |1t g veaapen 475 | 850

51




EXFyh - UDT -0y —(2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

mE m# AH hEf mE e AH kE( mf A hES
No Parts Names Quantity| (ftiA) Parts Names Quantity| (ftiA) g Parts Names Quantity| (%tiA)
FrvITER YIANYIRAEZR Dmmmm f&yﬂ%t‘x
Cap Screw Flat Head Hex Screw Titanium Flat Head Screw
522008 G S oo onies, | 08| 220 | S| enapen| 098 330 | [T g 1095 440
22610 | G S romzortopeey | 0| 20| [N enapen| 09 230 | 15300t oiopey 1095 440
1522012 G Sromivipteroimneey | o8| 220 | [ R e anopas) 10005 330 | st oopeh 1095 440
152201 | G Sromivipberespesy | o8| 220 | || o e anonas) 10705 330 | [ 1satneT | Ao 95 | 660
522008 | Gt S romivinipe || 08| 220 [ o A anomas) 10705 330 | |10 totpc) | 95 | 660
2008 | Gt S oo | 08| 220 | [rSmmon] o orionpes 10965 330 | 130T e | 93 | 660
520010 G & romiibrapty | o8| 220 | sz O oranpen 10005 330 | 1wt e | 95 | 500
2012 | G Sromivibinoey | 008|220 | [rsmos| o orishopes [10ves| 300 | | [ s
520015 | G Sromivibianey | o8| 220 | s o morshopes 10705 330 | [rsamt| ot | 95 | 550
52018 | G Sremiibiney | 08| 20| s oaghopes 10705 330 | st vt | 9% | 550
2020 | G S oo | e 220 [ oeonupes 10905 230 | 13T ot | 9% | 550
152022 | G S romivinompey | o8| 220 | [rsmame| e ananopas) 10905 440 | [rsamant| oz | 95 | 550
1522025 | G S romivionipey | o8| 220 | [rsmmmen| G aanonas) 10905 440 | [rsamT| o iorshp | %% | 550
52000 | G & ooy | e8| 20| [rsmoon| o macionpes 10705 440 | |13t o | 90 | 715
52035 | Gt S oniibaaes || 220 | [z e zhopes 10965 440 | [T o) | 5% | 715
1520010 | G S romiibiopty | 5008|220 | o] artsiopen 10905 440 | 1ot s | 595 | 825
B e MO i Cermwisanrartaiipes) | 90| 40| (130T it | 905 | 770
1-823006F g;éi:ﬁ%ié%;:;&;z{g\) 5pes | 440 1-534020H ga?l—iiﬂ@c?iﬁ%é?l\héﬁ/éﬁé? 5pes | 440 m 'ﬁtz\z: :atgH;;{ij?r a7;\)ping Screw
52008 | 0 atangeapen | P02 | 40| 1302t B apes | 572 | 440 | [vsommeT| 1 i drnc [ 1095|440
a0 | T vartangeatoey |75 | 40| | D 2 g screw VSSUIPT 15 g STt [107S5] 440
SO0 | G a0 amgecapen | P2 | 440 | 1T | T cvtopes[10pes| 220 | [vsamrser| 1 itataey | o955 | 440
Do 27 s SO | 16 Pt frend Scromiz vhopes) 1095|220 | [vsomnser 2o | 495 | 60
592008 | 1o ona SeromMbopes |10005| 220 | [rsomere| o T G e 1005 220 | s b | 4% | 660
159260 | 1 Serow(2 oviopes) |05 220 | [rsomoste| 7 BT o) 10 220 | (1M 10 e | % | 860
1-832612 :a? Iiicg’\g(igt(]lvlzz/égé)MOpcs) 10pcs| 220 1-533008TP :ll'—ggle?t lli\\;g\g?c’:fvcgl\?;;é/10pcs) 10pcs| 220 Gmmmmm ;o/:ni\ﬁead Screw
590008 | 1o ond SoremiMaxnopes) |10705] 220 | [ rsamore| 1 o) [109°5] 220 | | 1542008 | 28 e ey [109cs] 220
590008 | 1o ona SorewiManopes) |10905] 220 | [rsomare| oy [1095] 220 | | 1010 | o 8 Gopesy[109c5] 220
9010 | oo Sorowixi0nopes) |100e5| 220 | [ s0aste| 5 it 2T 0 oy 1005 220 | | 1542015 | A G Sl irsopes) |109e5] 220
90012 | ond Sopontocasnopes) |10905| 220 | [ rsomere| 7 S0 o) 10905 220 | | 1542625 | A Sremibis siopes) |199°5] 220
YIEX(M3x14/10A) TP Z EZ(M4x15/10A) FAREZ(M2.6x30/10A)
1-833014 | F1at Head Screw(M3x14/10pcs) 10pcs| 220 1-834015TP | 1p Fiat Head Screw(M4x15/10pcs) 10pcs| 220 1-842630 | Boyng Screw(M2.6x30/10pcs) 10pcs| 220
1-833016 I?ILa? E;jé’\gfgﬂe(}l{/ﬂS?d]\s)HOpcs) 10pcs| 220 1-8340207P :ll'—szz E;itj(’\éli);i(()l\éllgggl)10pcs) 10pes| 220 1-543006 ;—o/jn%éc('r\g\i)((lslélg/:\())pcs) 10pcs| 220
592030 | 1 SoroniiaOnopes) |10965 220 | [ 1504STP| 15 it T L oy 10905 220 | | 1542012 | A Srewentzopes)  |105] 220
1-834006 ::jl—: E;?éhgjrf\?v/(ll\/lai\G)HOpcs) 10pcs| 220 m I?I—a?ge‘;dt;\;lf?:\l'/;;;;izgﬁz;?Screw m z{—o/:rii I{ietac\i/ g;li‘épping Screw
901 |l ond Sereniocianones) |10905] 220 | s 10 L e 10005 330 | [ rsamate| o gpes) [109°5] 220
S0 | i rond SerowiixiSnopes) |10965] 220 | s 16 ot e 1095 330 | [ rsamore| o ontodpos) |109°5] 220
S0 | i rond SeroniMxiBnopes) |10965 220 | [sssmste 16 et b e 1095 330 | [ rsanonte| o tpes) |109°5] 220
1594020 | 1o SeroniMixzonopes) |10965 220 | [+Sa| 16 et e 1095 230 | 4P| S reiopos) |109°5] 220
1-S43015TP TPFAREZ(M3X15/10) 10pcs| 220

52

TP Round Screw(M3x15/10pcs)




EXeFybh - UYT .09y — (3)

Screw, Nut, Ring, Washer (3)

% FOR JAPANESE MARKET ONLY.

RE | B M [XEf RE | £ K [KEf RE B AH K
No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&)
) Ste\tyslz:rivf @ \'/7Va/sh/e:7 - @ ;hjl;\n
S0 | o S romaopen 10008 220 e | ot ey [10ves| 220 | seoas | g rope) 1005|495
008 | ot S romnanope 10008 220 [msots | o o) [10pes| 220 | sesat |G O 0 10pe) 109 495
5005 | & o rempannesy[10005] 20| st | pae) . [1oses| 220 | seeaz | e e 0 s opes) 1095|495
06 | o Soromaopen 10005 220 et | ey [10ves| 220 | | sesaa | 0 rape) 1995|455
08 | ot Soromnmopen 10005 300 | [ menn| ot ey [10pcs| 440 | sesaa | g 0050 Aopes)| 15| 495
S0 | ot SoromMantontpos . [100e8 220 oo | orrt e [10pes| 440 | | slsas | i G0 opus| 109 495
02 | ot SoromMantitpon [100e8 220 |wioots| ot O Sy [100cs] 440 | 98846 | ottt 0 v lapen | % | 495
S0 | S SeromMpraisic | 08| 20| 1o amopes) - [1opes| 220 | seear |4 Otz | S | 320
Ty hER(M3x18/5A) 7v ¥ —(M4.5x10x0.5/10A) 5x12x0.15mm< Ls(10A)
1-853018 Set Screw(M3x18/5pcs) 5pcs | 220 1-W451005 Washer(M4.5x10x0.5/10pcs) 10pcs| 440 96648 5x12x0.15mm Shim(10pcs) 10pcs| 385
500 | ot S romaompen | 8| 275 | [soets | o opasy . [10pes| 20| | serzz | 3iigch T S O ropes] s
025 | ot SeromMaoopen | 8| 200 [eusonts| ot om0 220| | se7ra | e | sees | 220
54004 | & o reMixantpesy [10005] 220 | [ samorios| ot R ey | sees[220] | serra | e | 5Pes | 30
£y hER(M4x5/10A) ATV T Ty — 4x10x0.15mm3/ Is(10A)
1-854005 Set Screw(M4x5/10pcs) 10pcs| 220 @ Spring Washer 96775 4x10x0.15mm Shim(10pcs) 10pcs| 330

53




*FRRMIEIE2021FE58 1 BEREDOHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBANPIN=") AT VIN—")DBATE

KENSOBATEZEFENICRSE TV ILEERT
OBREIDLID BLULTLESIIBETEART /=Y P ATy N\—YZFEA
U TTERDICETEN TEET,
ON\—VIIBETEEBALTVWLLEIMN BIEICTIIRWEG R REAYTA
VIV TTEATHIENTERT,
OB mD THAICERL TRBERNAR () &BRICEEFHRHUNPLETT,
MBZIAWHEIC & D RRFHRDRBD ETOTTRDEXERAERICTTHREL LS,
MBETFEARRE - LPREFCRTBFESEX LOBRICLD. BhBIBAN TN
ETOTHENLHT TR,

1.F¥FFTRBETERDHLTIES L,

T BELDOBIEN. COEBREBBEVNKRD WS WeBIEICSEIECLEVN SHFED/S—YDIEEH
HNILEIBATEE T, ZDRICHEI /BULERBRZE 2 RIFEICBRDEBAN A L—XIIEDET,

7

BIETEHED/I =YD cF e ERUINE S B ETE. RBDOIA Y T4 V=Y ERE*ZFBEINIEZFDH TEXTEEXT,

TAY S VI—YVEEBE. SHFLED/—YDRBVPHESZEEREICTEXLTLEIVW. EEERBEREZREIIA VLW EITNh
EBTI . BEROCEBEN BEICBEITUET,

K—EER>TVWEWSEHZETVET,

A: RIRHIAE TR ER B: BIETHERIN—Y% C: 2FXM5#3~4HT
N=YDORBELHEE EXULREZEXL S, BERODZEBD. BIEIC
RT3, BEIFLET,
. Pl
%ﬁ&{%gyﬁf o7 IS—YEREE

BRIEIGZD

A7V H—H

BEITY,

\. J

2.BEICTIIBRWERIE RosEcREISEERSTHBATEEY,

BIEITITIBWEE I RER—LAR—IDSERLIAHEE N,

4 N\
19—y FTREICBULAD
http:/rc.kyosho.com E
{25 —%y N THRLABDBEFEE (EHILY Y M—R,
REIZILW) DESEEVWREITETOTTFIALLES W,
\. J

REHR S
T243-0021 #F/REATHRAE3050 BATYIX*AV57—TF

OBV A IR 1I—Y —HREET
TEE 046-229-4115 S50 : B~ (HLA%<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, RE L TARALRDERWVWS TS E

SR Z I HAERICIRS a4
Y TlED, BEUTHTLEFL WD BWVWERESIWVWELES, SBAWZEW:
IRFGEEEIE. RELI——HEAXEAEHWEELL LTV,
REALI—Y—HERAEABEVWEETORIE. FEZFEWLELH, TEOEBWEEHEK
[CHEBERIEZ CELADD R, 77V I AXEIEEETHEED <2 L\,

RENOEHWSEE - "RE1—Y—H%=E,

RAEICBEANEEOREE, TREI—Y—HKE ICSER LSV,
BEWEEOREIE. SFTICERPEAL/ BRGREZ CARDS A, B/ BkGHGAEOR-IE, TEES, BnES
(F—No)ZRW3RE, BBENEFNICEMSELLEE L,

zszcosmnatir: 040-229-41 15 =sscosmuati BR~em@RsR%R)13:00~1800.

FAXTH, 24BBIBRV A OR MU TED X7, B, BE %
raxcosmnatis: 046-229-4032 [alisiamsnss snnrmsnmanens
BECOBMVARE : T243-0021 HEIE EATH ME3050 EARTIARXA VI T—TF

REGKASE - —HRE

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

FEWE ARG FAXEZIEETEEDLIETWVWBE L. RETREIDSAEEBI T TCEEET,
HXDFZHIE BEVWEEAKEOIE—ZREL TSI,

[ & No.33019 EEEE 4> 77—/ GT2 RACE SPEC readyset )
&% BLEFE |HBA
CHAMS ®= = = ) #A\ # A H
>MEF A—=h—% [5LRES . ET—4—
70w SRR 15,
TUHF
K4 R/CHE # F
cEe | T T \
(R HE
75 8
ZEED =
Bk EEE ( ) FAX ( )
FAOBMBIC | o
AhEiEe | B ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R HATS : @ | ZNo.cmerm )
( — N\
BEIWE T SEAMR a8/ RS mE0o— VB OBRES (F—No) EAWSRE. BEN BEMNICTEALLEE,
\_ J

KRERARE TR, BEROBEABROREICHEANTED T, BERLDO, EXRUBHVAEEZRBU THD A EEROBABRICOEEL TR, (1)~B)DBAZRE | CE=E ICRRH
LIcDRRIBL5BIERBDELA. (1)BEROFFHOEREER T HE, QFRICEDEHTAEREZFLHE, QY —EXDREDHUHDOEFEELICHTT 2158,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.
Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:

www.kyosho.com/eng/support/doc/index.html FCC CAUTION

Changes or modifications not
*Par la présente, KYOSHO CORPORATION déclare que cet expressly approved by the party
équipement est conforme aux exigences essentielles et aux autres responsible for compliance could
dispositions de la directive 1999/5/CE qui lui sont applicables. void the user’s authority to operate

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm the equipment.

*Por medio de la presente KYOSHO declara que este producto cumple con los

requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. N

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente =3 v
direccion de Internet: www.kyosho.com/eng/support/doc/index.html Rﬁﬁﬂﬂ*i

T243-0021 #EF)IBEARTMEI050 ERF I ANAA Y5 T—TF

[ —n—EROREBREERLT @ 1 — Y — K= EEEE 046-229-4115
R2IR/ICELLBEL S5, | BEWAEE  BBE~2R#HRE%Z<)13 1 00~18 : 00

s2232105-1  PRINTED IN CHINA



K SEAMICCDHRAEZR BHRAIICBDTFICEFRELTLEZW,
Before beginning assembly, please read these instructions thoroughly.

Vor Inbetriebnahme unbedingt die Bedienungsanleitung lesen!
Avant toute utilisation, lire attentivement cette notice de montage !
Antes de comenzar el montaje, lea atentamente este manual de instrucciones

KE25SP T oY/

KE25SP ENGINE / KE25SP Motors
KE25SP MOTEUR / KE25SP MOTOR

BURERERE

INSTRUCTION MANUAL
Bedienungsanleitung
NOTICE EXPLICATIVE
INSTRUCTION MANUAL

THE FINEST RADIO CONTROL MODELS

No.74032

OV YVEEDBM

(1] 2@y MILLIS—
RASOBRERELIVIVOD
e ST %,

2] %v7LY—
ElE B EBERASEED. TORBT
IvYYOREHEIY NO—ILT %,

8] ==Kz
BASOMBOEZHET 2,
(RBlc2N. BE. BRICRKRS. )

4] 28Y RMILAR Y FRIY 21—
TARUVIERES S,

5l ya—-735%
EfESnicRARICEANT 3,

6] VATIRY—9—
IVIVEBBIED,

ZO0—KEDABRIY 21—
ZO0—EDORAS - MEOBEHET 3,

I7P=9Y—F—

Ol 7L=21vYvy
IVIYDTL—04 VEICERT %,

@ Die Bauteile des Motors

m Drosselkiiken :
Steuerung der Motordrehzahl

@ Vergaser :
Erzeugt das Treibstoff / Luft Gemisch

@ Diisennadel :
Reguliert das Gemischverhéltnis
(das Zudrehen mit Uhrzeigersinn erhéht
die Drehzahl und Temperatur)
@ Mechanische Leerlauf-Justierung :
Justiert den Leerlauf.
@ Gluhkerze :
Zindet das Treibstoff / Luft Gemisch
@ Seilzugstarter / Elektro-Bordanlasser :
Zum Starten des Motors
Leerlauf Diisennadel :
Reguliert das Leerlaufgemisch

Luftfilter

[9] Einlauf-Ring :
Zum Einlaufen des Motors verwenden.

@ ENGINE

m Throttle Lever :
Adjusts amount of air-fuel mixture
inflow and controls engine rpm.

@ Carburetor :
Mixes air and fuel appropriately
to control engine running.

@ Needle Valve :

Adjusts the amount of fuel inflow for the mixture.

(tightening increases speed & temperature)
[4] 1dle Speed Screw :

Adjusts idling.
@ Glow Plug :

Ignites the compressed air-fuel mixture.

@ Recoil Starter :
Starts the engine.

Low-Speed Needle :
Adjusts volume of air and fuel in mixture.

Air Filter

@ Break-in Ring :
Use when breaking-in the engine.

O MOTEUR

m Commande de carburateur :
Commande l'ouverture du carburateur.
@ Carburateur :
Mélange l'air et le carburant pour
I'accélération du moteur.
@ Soupape a pointeau :
Permet d’ajuster la proportion de
carburant dans le carburateur.
(le serrage augmente la vitesse
et la température)
@ Vis de ralenti :
Permet de régler le ralenti du moteur.
@ Bougie :
Permet I'explosion du mélange.
@ Lanceur a main :
Pour démarrer le moteur.
Vis de reprise :
Pour ajuster le volume d'air et de
carburant dans le mélange.

Filtre a air

@ Buse de rodage :
Utiliser lors du rodage moteur.

®MOTOR

m Mando del carburador :
Regula la mezcla aire-combustible
y las rpm del motor.
@ Carburador :
Mezcla el combustible y el aire.
@ Valvula de aguja :
Regula la cantidad de combustible.
(apretar incrementa velocidad y temperatura)
@ Tornillo de Ralenti :
Ajustar el ralenti
@ Buijia :

Provoca la combustion de la mezcla.

@ Arrancador Manual / Arrancador Electrico :

Arranca el motor.

Tornillo de baja :
Ajusta el volumen de aire y combustible
de la mezcla.

Filtro de Aire

[9] Anillo de rodaije :
Usar durante el rodaje del motor.

74032-T01

(BZRILTE)

57




QOILYVIVIREIERS LiEER (FL—21Y)
KE25SPI Y Y v, THHERICRBERIREICHAEINT
WET, BIZ—R/NLT, BRAY MLRANY FRZY
21—, IAO—KOFEEI YY) 1 —%#HSHWT, BEOD
ERERABE DI RICHE > TIL—0 14 & {T>TLEE W,

O+ LY —DHRAE
TL—0 14 VRTHROBRBETICE VT, TR, BEIC
BADETHFr ILY—EWMABT B L TET 71—
EHLETZTENTEET,

> 74 KUY EEHOAE

Y@ z20y MR R Y TR Y 2 —
74 RY VI EEHE TS
— LERHAD

FARYYIEEGERE TS
— VBB

> ETT 1« —ILOFAE

- O BA
Mg . ...

i

IR ICE D ERDH D
— D UEITFESD S

IEDE L Ty DY DRED 130°CUEH B
— DUEHEIT S

( N
0.5mm
Eégiﬁoﬁgxaul—
\§ \ J
T
=—RILNLT

WolEWiTHEdicE 2 ah 5
3.5[MOEfESHEC S

ER I IVIIUAYROREZAELLEHS5130CE
BABWESTo>TLEE W,

BESMEWESEA—N—t—rIERVESIC

B Z— RNV THEROHOBEITERL TLE W,

R IVIVORBRBETETIELBHSTo>TLLEE W,
YAV EEESETETOEZRMN LRIV I VEEHHL
EDDBEZHIVIVREBOBNDEHDET,

IVIVHBWSIER, AOY ML

ANY TR 21—, Z—=KIJLINILTF
BEE LDAMCEEZIDSEW,
Y7 RDERERAICIED £,
O FEREDFAN
*IRT I 25E. BEY Y IRICHE S BEHEETIRWT
<IEEW,

¥ TVIVREEREU &S BB ERVWTLL S0,
AERICRBINZ > TcE £, REBEZDEFICLTHRLC &
REMERTDEICT VI VHNEHLICKKERDEITDT
EERLTLIEEW,

¥ TYIVAEDFBNIE. X5/ —ILEIEEREAT L —
EESTITIVETELTLLLEE W, H. EEREFAST
lCHMmERLTLREEWN, £, Fr TRALELDTY
IVNIBANA VYT F Y RAALINEFL TR ERWTT,

AVI eI rF—ER., Xt
FEALEBEW, KXDEREREICHEDET,

e
B

58




@ENGINE STARTING & BREAK-IN

Starting Engine and Break-In.

The KE25SP Engine is preset from the factory. Do not
change the default settings on [3] Needle Valve, [4] Throttle
Stop Screw, Slow Speed Adjuster Screw. Follow the
break-in instructions in the instruction manual.

@ Fine Tuning Carburettor

After break-in is complete and model is running normally,
driving feel can be improved by fine-tuning the carburettor to
suit temperature and humidity conditions.

> Adjusting Idle Speed

Increase idle speed
— Screw in slightly

Decrease idle speed

— Unscrew slightly

> Adjust driving feel

Tighten

)
|
@\@ Needle Valve

Unscrew

Acceleration feels sluggish
— Close slightly

Acceleration is sharp and engine temperature is more than 130°C
— Open slightly

@ Factory Needle Settings
4 7\
0.5mm
Low-Speed Needle
N\ J

[3]Needle Valve
3.5 turns from a fully tightened position

CAUTION: While measuring the temperature of
the engine head, ensure it does not
rise above 130°C.

If you do not have a way to measure the engine’s
temperature, take care not to over-tighten the
[3] Needle Valve so the engine doesn’t overheat.

CAUTION: Perform all engine adjustments while
running the model on the ground.
Engine RPM can increase too much with no
load on the wheels and damage the engine.

Except for the idle speed screw and
needle valve, do not touch any part of
the engine while it is hot as this can
cause burns.

If disregarding this warning, you

may cause burn injuries.

VAN

Warning

@ MAINTENANCE

* After running the engine, draw out any leftover fuel from
the fuel tank.

* Draw out fuel from inside the engine as well. Fuel that
remains inside the engine, may clog the engine and
make it difficult to start.

*k Remove dirt etc. from the exterior of the engine with a
brush and spray cleaner or methanol. Use extra caution to
avoid fire. Also, putting maintenance oil inside the engine
through the carburetor’s air intake is recommended.

VAN

Warning

Never use gasoline or thinner when
cleaning! This may cause Fire !

59




@ Das Starten & Einlaufen des Motors

Starten und Einfahren des Motors.

Der KE25SP Motor ist von bereits fertig eingestellt.

Bitte verstellen Sie die diese Werkseinstellung von

[3] Duesennadel, [4] Drosselkueken, [7] Leerlaufschraube
nicht! Bitte gehen Sie genau nach der Anleitung zum
Einlaufen des Motors in diesem Manual vor.

@ Feineinstellung des Vergasers

Nachdem das Einlaufen fertig ist und das Modell normal
laeuft, koennen Sie das Fahrgefuehl verbessern indem Sie
die Vergasereinstellungen je nach Aussentemperatur und
Luftfeuchtigkeit feinfuehlig nachstellen.

> |eerlaufschraube einstellen

Leerlaufdrehzahl erhoehen
— Leicht zudrehen

Leerlaufdrehzahl erniedrigen

— Leicht aufdrehen

» Fahrgefuehl einstellen

Hineindrehen

)
@\@D[mennadel

Herausdrehen

Die Beschleunigung ist traege
—> Leicht schliessen

Die Beschleunigung ist scharf und die Motortemperatur
ueber 130°C
— Leicht oeffnen

Vs

Leerlauf Diilsennadel

(3] Dusennadel

3,5 Umdrehungen aus einer
vollstandig festgezogenen Position

ACHTUNG: Messen Sie stets die Zylinderkopftemperatur,
ein Maximum von 130°C darf nicht liberschritten
werden.

Falls Sie keine Méglichkeit haben die Temperatur zu
messen, die Vollgasnadel [3] nicht zu stark schlieBen,
um ein Uberhitzen des Motors zu vermeiden.

ACHTUNG: Alle Motoreinstellungen miissen im
Fahrbetrieb vorgenommen werden.
Andernfalls kann der Motor leicht
hochdrehen und dadurch beschédigt
werden.

( AuBer fiir die Mechanische

A Leerlauf-Justierung und Nadelventil,
Achtung keinen Teil beriihren der Motor,
wahrend er hei3, da dies zu
Verbrennungen fiihren kann.
Wenn Nichtbeachtung dieser Warnung
kénnen Sie Brandverletzungen
verursachen.

@ Die Wartung des Motors

>k Entfernen Sie nach dem Betrieb des Modells den
Treibstoffaus demTank!

* Entfernen Sie auch alle Treibstoffreste aus dem Motor.
Dazu den Motor im Leerlauf starten. AnschlieBend den
Schlauch am Vergaser abziehen und warten bis der
Motor ausgeht.

* Entfernen Sie Schmutz etc. vom Aeusseren des Motors
mit Hilfe einer Buerste oder eines Reinigungssprays oder
mit Methanol. Bitte seien Sie sehr vorsichtig um Feuer
zu vermeiden. Wir raten zudem, nach dem Gebrauch
After Run Oel ins Motorinnere durch den Vergasereinlass
einzutroepfeln.

Verwenden Sie niemals Benzin oder
Verdiinnung zum Reinigen des Motors,
Achtung es besteht Brandgefahr!

60




@DEMARRAGE & RODAGE MOTEUR

Le moteur KE25SP est préréglé en usine.

Ne modifiez pas les réglages par défaut de la vis de
pointeau principal [3], de la vis de ralenti [4], de la vis de
réglage de reprise [7]. Suivez les instructions de rodage
dans le manuel d'instructions.

@ CARBURATEUR

Une fois le rodage terminé et que le modele fonctionne
normalement, la sensation de pilotage peut étre améliorée
en effectuant des ajustements sur le carburateur en fonction
des conditions de température et d'humidité.

> Réglage de la vitesse du ralenti

\@Vis de ralenti

Augmenter la vitesse du ralenti
— Visser légerement

Réduire la vitesse du ralenti

— Dévisser légéerement

> Ajuster la sensation de conduit

s Visser
€ s

Dévisser

Soupape a pointeau

L'accélération est mole
— Fermer légerement

L'accélération est forte et la température du moteur est
supérieure a 130 °C
— Ouvrir légerement

@ Paramétres d'aiguille d'usine

p
0.5mm

=

Vis de reprise

[3]Soupape a pointeau
3,5 tours a partir d'une position
complétement serrée

ATTENTION : Affiner le réglage sans que la culasse
dépasse les 130 degrés.

Si vous ne pouvez pas mesurer la température du moteur,
faire attention de ne jamais fermer complétement la vis de
pointeau.

Toujours demander conseil auprés de votre revendeur
avant d'effectuer ce type de réglage.

ATTENTION : Toujours effectuer les réglages sur piste
et non sur un stand. Le régime moteur
peut augmenter rapidement si la charge
n'est pas sur les roues et endommager
le moteur.

Ne JAMAIS toucher a chaudle moteur.
Risque de bralures.

VAN

Attention

@ MAINTENANCE

*k Une fois l'utilisation du modéle fini, vider le carburant
du réservoir.

* Vider les durites du carburant restant.
Si le carburant reste longtemps dans les durites, cela peut
causer des difficultés au prochain démarrage.

* Retirez la saleté etc. de I'extérieur du moteur avec une
brosse et un pulvérisateur ou un dégraissant. Faire trés
attention lors de la manipulation de ce type de produit
et ne pas laisser un enfant le faire seul. Il est également
recommandé de mettre de I'huile de maintenance a
I'intérieur du moteur au travers de la prise d'air du
carburateur.

Attention
AUCUNE GARANTIE NE POURRA ETRE PRISE EN COMPTE SI LE MOTEUR A ETE

UTILISE AVEC UN AUTRE CARBURANT QUE DU KYOSHO FUEL !
NE JAMAIS UTILISER UN AUTRE
CARBURANT QUE DU CARBURANT
Attention SPECIAL MODELE REDUIT !

61




@ ARRANQUE Y RODAJE DEL MOTOR

Arranque y rodaje del motor.

El Motor KE25SP esté pre ajustado de fabrica. No cambie
el ajuste por defecto en [3] aguja de carburador, [4] Aguja
de acelerador, [7] ajuste de bajas. Siga las instrucciones
de rodaje del manual.

@ CARBURADOR

Una vez finalizado el rodaje y cuando el motor esta en

funcionamiento normal, la experiencia de conduccion se
puede mejorar gracias al ajuste fino del carburador para
adaptarse a las condiciones de temperatura y humedad.

> Ajustar la aguja de ralenti

‘ \@Tornillo de Ralenti

Subir velocidad del ralenti
— Girar ligeramente

Disminuir velocidad del ralenti

— Aflojar ligeramente

> Ajustar el tacto de conduccion

> Apretar
G

Aflojar

Valvula de aguja

La aceleracion es lenta
— Cerrar ligeramente

La aceleracion es fuerte y la temperatura del motor es
superior a 130°C

— Abrir ligeramente

Vs

[7]Tornillo de baja

[3]Valvula de aguja
3.5 vueltas desde una posicion
totalmente apretada

PRECAUCION: Mientras mide la temperatura de la culata,
asegurese que no alcanza los 130° C.

Si no tienes manera de medir la temperatura del motor
tenga cuidado de no apretar demasiado la aguja (3] para
que el motor no se sobrecaliente.

PRECAUCION: Realice todos los ajustes del motor
mientras rueda con su coche por la
pista. Si lo tiene con las ruedas sin
tocar el suelo las RPM podrian
incrementarse danando el motor.

Evite tocar el motor mientyas el motor
esté muy caliente. Solamente torque la
valvula de aguja para realizar ajustes.

VAN

Aviso

@ MANTENIMIENTO

* Cuando haya completado el proceso, retire todo el
combustible del deposito.

* No es recomendable dejar combustible en el interior
del motor. Si el mismo permanece en el interior durante
mucho tiempo, el motor podria no arrancar facilmente
la siguiente vez.

* Eliminar suciedad etc, del exterior del motor con un
pincel y un spray limpiador o metanol. Adoptar las
medidas necesarias para evitar fuego. Se recomienda
afadir un poco de aceite de mantenimiento a través
del carburador en la entrada de aire.

AN\

Aviso

Never use gasoline or thinner when
cleaning! This may cause fire!

62




KE25SPLY Y > 4% / EXPLODED VIEW / EXPLOSIONSZEICHNUNG / VUE ECLATEE / DESPIECE

74905

@

74031-12

ANRFIN—YY SPARE PARTS * FOR JAPANESE MARKET ONLY.
7 & ‘ =Y & K S & ‘ =Y & *EH
(\[oR Part Names (FadA) (\[oR Part Names (FaA)
7403201 | i Hoad (KE2SSP) 2640 40311 | ool Siarer Acsormtny (KEBISP) | 2310
03202 | il nd (kedsSe, 1320 7403112 | pod pine et (KEZTSP) 3300
ra0s203 | [l Gldd ikkzssm o8 74905 | & Ciow Plug (74904) 880
7403204 | Fidon & Gyinder set (KE2aSP) | 5500 045 | \iter Gashor (1,25 clase pesy | 1920
7400205 | Gomiaciing od (KEe5SP) 2640 *FRMEE2021 581 BREDSOTT,
7403206 | 00N i (Kesssr) 820
7403207 | 8ol S ezt 6050
74032-08 g idie%z}:\r;\:ufetjo\?Angri bz I(JKEZ(SKSEP2)5SP) 6160

63



/\ CAUTION

Only use parts from the above list as replacements for the unit or starter motor.
(*Do not use No.74001B Electric Starter Unit or No.74002 Starter Wiring Unit as
these can cause short circuit. This is dangerous.)

A Vorsicht

Verwenden Sie ausschlieBlich die oben genannten Ersatzteile! Verwenden
Sie keinesfalls die 74001B Startereinheit oder 74002 Kabelsatz. Dies kann zu
Kurzschliissen fiihren.

/\ ATTENTION !

Pour tout remplacement de piéce de l'unité de démarrage moteur,
utiliser uniquement celles spécifiées dans la liste.

(*Ne pas utiliser le démarreur électrique #74001B ou l'unité #74002.
Leur utilisation peut provoquer un court-circuit et ceci est dangereux.)

/\ PRECAUCION

Utilice solamente las piezas arriba descritas para el motor y arrancador.
(*No utilice el Arrancador Eléctrico No.74001B ni No.74002 ya que podrian
causar un cortocircuito.)

( Riih—LR—Y J

www.kyosho.com

*Specifications are subject to change without prior notice!

*Technische Anderungen sind ohne vorherige Ankiindigungen méglich!

*Les spécifications peuvent changer sans préavis!

*El fabricante se reserva el derecho de introducir modificaciones en los kits sin previo aviso!

© Copyright 2021 KYOSHO CORPORATION 322321051 PRINTED IN CHINA

FCC CAUTION
Changes or modifications not
expressly approved by the party

responsible for compliance could
void the user’s authority to operate
the equipment.

THE FINEST RADIO CONTROL MODELS

RER =t

T243-0021 #HR)IBEARMHREEI050 ERT I AKXA 25 T—7F
@1 —HKREBEBEE 046-229-4115

BEIWEEIZE :

BRE~ZBEMEHZER<)13 1 00~18 : 00




	P001 INF GT2 RS KT-331P MM_out
	P002 INF GT2 RS KT-331P MM_out
	P003 INF GT2 RS KT-331P MM_out
	P004 INF GT2 RS KT-331P MM_out
	P005 INF GT2 RS KT-331P MM_out
	P006 INF GT2 RS KT-331P MM_out
	P007 INF GT2 RS KT-331P MM_out
	P008 INF GT2 RS KT-331P MM_out
	P009 INF GT2 RS KT-331P MM_out
	P010 INF GT2 RS KT-331P MM_out
	P011 INF GT2 RS KT-331P MM_out
	P012 INF GT2 RS KT-331P MM_out
	P013 INF GT2 RS KT-331P MM_out
	P014 INF GT2 RS KT-331P MM_out
	P015 INF GT2 RS KT-331P MM_out
	P016 INF GT2 RS KT-331P MM_out
	P017 INF GT2 RS KT-331P MM_out
	P018 INF GT2 RS KT-331P MM_out
	P019 INF GT2 RS KT-331P MM_out
	P020 INF GT2 RS KT-331P MM_out
	P021 INF GT2 RS KT-331P MM_out
	P022 INF GT2 RS KT-331P MM_out
	P023 INF GT2 RS KT-331P MM_out
	P024 INF GT2 RS KT-331P MM_out
	P025 INF GT2 RS KT-331P MM_out
	P026 INF GT2 RS KT-331P MM_out
	P027 INF GT2 RS KT-331P MM_out
	P028 INF GT2 RS KT-331P MM_out
	P029 INF GT2 RS KT-331P MM_out
	P030 INF GT2 RS KT-331P MM_out
	P031 INF GT2 RS KT-331P MM_out
	P032 INF GT2 RS KT-331P MM_out
	P033 INF GT2 RS KT-331P MM_out
	P034 INF GT2 RS KT-331P MM ADJ_out
	P035 INF GT2 RS KT-331P MM STA_out
	P036 INF GT2 RS KT-331P MM STA_out
	P037 INF GT2 RS KT-331P MM EX_out
	P038 INF GT2 RS KT-331P MM EX_out
	P039 INF GT2 RS KT-331P MM EX_out
	P040 INF GT2 RS KT-331P MM EX_out
	P041 INF GT2 RS KT-331P MM EX_out
	P042 INF GT2 RS KT-331P MM EX_out
	P043 INF GT2 RS KT-331P MM SP_out
	P044 INF GT2 RS KT-331P MM SP_out
	P045 INF GT2 RS KT-331P MM OP_out
	P046 INF GT2 RS KT-331P MM OP_out
	P047 INF GT2 RS KT-331P MM OP_out
	P048 INF GT2 RS KT-331P MM OP_out
	P049 INF GT2 RS KT-331P MM OP_out
	P050 INF GT2 RS KT-331P MM OP_out
	P051 INF GT2 RS KT-331P MM S,N,R,W_out
	P052 INF GT2 RS KT-331P MM S,N,R,W_out
	P053 INF GT2 RS KT-331P MM S,N,R,W_out
	P054 kounyuu_out
	P055 FAX_out
	P056 INF GT2 RS KT-331P MM_out
	P057 INF GT2 RS KT-331P MM ENG_out
	P058 INF GT2 RS KT-331P MM ENG_J_out
	P059 INF GT2 RS KT-331P MM ENG_E_out
	P060 INF GT2 RS KT-331P MM ENG_GER_out
	P061 INF GT2 RS KT-331P MM ENG_F_out
	P062 INF GT2 RS KT-331P MM ENG_SP_out
	P063 INF GT2 RS KT-331P MM ENG EX_out
	P064 INF GT2 RS KT-331P MM ENG_out

